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Project Number: 07CA29340 Test Report No: 07CA29340-FCC
File Number : MC15627 Date of Issue : July 25, 2007

Summary of Testing:

The following tests were performed on a sample submitted for evaluation of compliance with 47 CFR Part 24

Subpart E , Part 90 Subpart | and Part 15 Subpart B.

Test Test Name . Not See
# Test Requirement/Specification Compliant Compliant Remark

Part 15, Subpart B Section 15.109(a)/ CISPR 22:1997 Class A

1 Radiated Emissions - 30 to 1000 MHz Electric Field X ) 2
Part 15, Subpart B Section 15.107(a) / CISPR 22:1997 Class A

2 . X - 2
Conducted Emissions

3 Section 2.1046, § 90.205, § 24.232 X

RF Power Output

Section 2.1047

Audio Frequency Response

Section 2.1047,

Modulation Limiting

Section 2.1049, § 90.209, FCC 2-11-04/EAB/RF

6 Occupied Bandwidth X
7 Section 2.1051, § 90.210, § 90.669, § 24.238 X
Spurious Emission at antenna terminal
8 Section 2.1053, § 90.210, § 24.238 X
Radiated Spurious Emission
9 Section 2.1055, § 90.213, § 24.135, § 24.235 X
Frequency Stability
10 FCC 2-11-04/EAB/RF X
Out of band Rejection
11 RF Exposure 3
Remarks:
1) Not applicable to this EUT.
2) Emissions Data can also be considered applicable to FCC Part 15 Subpart A.
3) RF Exposure will be addressed at the time of licensing.
4) Modifications to EUT required for compliance: NONE.
Conclusion:

The tests listed in the Summary of Testing section of this report have been performed and the results
recorded by UL Korea Ltd. in accordance with the procedures stated in each test requirement and specification.
The test list was determined by the Applicant as being applicable to the Equipment Under Test. As a result, the
subject product has been verified to comply or not comply as noted in the Summary of Testing with each test
specification. The test results relate only to the items tested.

Tested By: Reviewed By:

Kyung Yong, Kim Jea Woon, Choi
EMC Engineer EMC Engineer
UL Korea Ltd. UL Korea Ltd.
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

1. GENERAL-Product Description

1.1 Equipment Description

minimizes interference in other signals.

-. Basic model tested : SKSN-TRI-CO

-. Model covered : SKSN-TRI-CM , SKSN-TRI-NO

Iltems Standards
iDEN 800MHz band Downlink : 851~869 MHz , Uplink : 806~824MHz
Frequency [ - -
Range iDEN 900MHz band Downlink : 935~940MHz , Uplink : 896~901MHz

CDMA 1900 MHz band

Downlink : 1930~1995 MHz , Uplink : 1850~1915 MHz

Output Power per channel / Amplifier
Gain

iDEN  25dBm / 65dB

CDMA 24dBm/ 80dB

Modulation

QAM (iDEN) , QPSK(CDMA)

Emission Designator

GXW(IDEN) , FOW(CDMA)

Input Level

-15 ~ -40dBm (iDEN) -16 ~ -56dBm (CDMA)

Gain Control Range

25 dB(1dB/Step+0.5dB) : iDEN
40 dB(1dB/Step+0.5dB) : CDMA

Input/output connector

50Q N-Type (Female)

Cabinet

Indoor type

Size (H*W*D)

580*420*261 mm

Working temperature/ working humidity

-10C ~50C /5 % ~ 95%

Power

108 ~ 127 VAC, 60Hz

The SK telesys SKSN-130-CO is an dual band bi-directional RF signal amplifier system for the wireless SMR
800 MHz and 900 MHz iDEN spectrum bands. The iDEN (Integrated Digital Enhanced Network) RF repeater
is a RF repeater for indoor use using a frequency band of iDEN networks. This dual band RF repeater is
designed to be elastically applicable to frequency of iDEN band, is excellent in frequency selection levels of
frequency bandwidth to service of down links and up links through an up/down converter module, and

UL Korea Ltd.

FCC Certification Test Report
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Project Number: 07CA29340

File Number : MC15627

1.2 Equipment

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

—1l
HOOT-
za \\

1.3 Equipment Marking Plate

PRODUCT NAME : TRI Repeater
MODEL : SKSN-TRI-CO
Ir____'_._.___""._ _____ _! c @ Us LISTED

[ _ F312829
S/N : TSKAARSB1234 | .TE.
PRODUCT ION DATE = 2007. 6 A

MANUFACTURER : SK telesys ~ |'PUT- 120V, B0rz, 44
NADE N KOREA FCC 1D @ VAWSKSN-TRI-CO
Customer Service : Call 1-888-758-7002. or

Send eMail o servicefiskielesys.com

UL Korea Ltd.

FCC Certification Test Report
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

2. Test Conditions

2.1 Equipment Used During Test

Use* | Product Type Manufacturer Model Comments
EUT |iDEN Repeater SK Telesys SKSN-TRI-CO [ Indoor metal enclosure
AE RF Load Bird 8173 Coaxial Load S/N : 2501
AE RF Attenuator Bird 8325 Coaxial Attenuator S/N : 4572
SIM | Notebook PC DELL PP17L For Frequency tune up
Note:

* EUT - Equipment Under Test, AE - Auxiliary/Associated Equipment, or SIM - Simulator (Not Subjected to
Test)

2.2 Input/Output Ports

Cable

Port Name Type* 4 Comments
4 Max. >3m | Shielded
(Y/N) (Y/N)
0 Enclosure N/E — — Metal cabinet type (indoor purpose)
1 Mains (AC input) AC <3m N Cable length (1m)
2 Antenna port (Donor) RF N Y Connected to RF Load
3 Antenna port (Service)| RF Y Connected to RF Load
4 Coupling Port RF - - No use : Maintenance purpose only
5 Coupling Port RF - - No use : Maintenance purpose only
Note:
*AC = AC Power Port DC = DC Power Port N/E = Non-Electrical
I/0 = Signal Input or Output Port (Not Involved in Process Control)
TP = Telecommunication Ports

FCC Certification Test Report
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Project Number: 07CA29340

File Number : MC15627

2.3 Test Equipments used

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Test Equipment Used
Description Manufacturer Model Identifier Cal. Date Cal. Due
Signal Generator Aeroflex IFR3413 341006/212 |2006-05-12 2007-05-12
Signal Generator Aeroflex IFR3413 341006/012 | 2006-09-26 2007-09-36
Spectrum Analyzer Agilent E4440A MY44022474 |2006-11-06 2007-11-06
Spectrum Analyzer Agilent E4440A MY43362280 |2005-10-06 2007-11-06
Fixed Attenuator H.P 8498A 3318A10568 - -
Fixed Attenuator Microwave device |MA-530 2309 - -
Note : E4440A : 3Hz~26.5GHz, IFR3413: 250kHz ~3GHz, Attn : 30dB
2.4 Power Interface
Mode Voltage Frequency Phases Comments
# ) (DC/AC-Hz) #)
Rated 120Vac 60Hz Single Phase [ Nominal voltage
1 120Vac 60Hz Single Phase
2 108Vac 60Hz Single Phase | Voltage variation (Norminal-15%)
3 138Vac 60Hz Single Phase | Voltage variation (Norminal+15%)

25 EUT Internal Operating Frequencies

Frequency (MHz) Description Frequency (MHz) Description

Note : The data has not been provided from the applicant.

FCC Certification Test Report
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Project Number: 07CA29340 Test Report No: 07CA29340-FCC
File Number : MC15627 Date of Issue : July 25, 2007

2.6 EUT Operation Modes
Emission measurement modes
Mode # Description

1 Ethernet communication & RF stand-by mode : Ethernet communication was established between
NCU(Network Control Unit) and external PC through Ping test mode. The repeater was
conditioned at stand-by mode with 50 ohm terminated at both input and output ports.

2 Transmission mode : RF signal from the signal generator injected to the service port of the
repeater and the amplified RF output signal from the Doner port was connected to the RF Load.

RF measurement modes

Mode # Description
3 Uplink mode : RF signal from the signal generator injected to the service port of the repeater and
the amplified RF output signal at the Doner port of the repeater was connected to the Spectrum
analyzer.
4 Downlink mode : RF signal from the signal generator injected to the Doner port of the repeater

and the amplified RF output signal at the Service port of the repeater was connected to the
Spectrum analyzer.

2.7 EUT Operating Frequencies

Mode # Description

1 Uplink mode : 3 frequencies (Bottom, Mid, Top channel) for each frequency band

-. iDEN 18 MHz band : 806 MHz, 815 MHz, 824 MHz
-. iDEN 7 MHz band : 817 MHz, 820.5 MHz, 824 MHz
-. iDEN 5 MHz band : 896 MHz, 898.5 MHz, 901 MHz
-. PCS band : 1851.25 MHz, 1887.5 MHz, 1913.75 MHz

2 Downlink mode : 3 frequencies (Bottom, Mid, Top channel) for each frequency band
-. iDEN 18 MHz band : 851 MHz, 860 MHz, 869 MHz
-. iDEN 7 MHz band : 862 MHz, 865.5 MHz, 869 MHz

-. iDEN 5 MHz band : 935 MHz, 937.5 MHz, 940 MHz
-. PCS band : 1931.25 MHz, 1967.5 MHz, 1993.75 MHz

2.8 Test Signal Source

For iDEN modulation, the carrier from the signal generator applied to the repeater was a Quadrature Amplitude
Modulation(QAM)

-. Baseband Modulation type : 16-QAM, 64 kbps Random Data Per Channel

-. Baseband Channelization : 25 kHz

-. Signal source sample rate : 640ks/sec

-. No. of samples : 960,000

- RMS Value : 2907

- Crest factor : 9.475dB

For CDMA modulation, the carrier from the signal generator applied to the repeater was a IS-95 CDMA standard
signal.

-. Baseband Modulation type : QPSK

-. Baseband Channelization : 1.25 MHz

-. Signal source sample rate : 1.2288 MHz

FCC Certification Test Report
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File Number : MC15627

2.9 EUT Configurations

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode # Description
1
RF Repeater
Manitor
S AC power
Daoner Service innut
PC Up ir'_k DD_W"'ll n_k
(]
RF Load
Test Configuration of EMI Measurement
2
_Signal
Generator RF Repeater
Attenuator RF Load
] |
—
AC power AC power

input input

Test Configuration of EMI Measurement -

UL Korea Ltd.
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Project Number: 07CA29340 Test Report No: 07CA29340-FCC
File Number : MC15627 Date of Issue : July 25, 2007

RF Repeater

AC power
inout
Doner Service
Uplink Downlink

Spectrum Aftn ‘ Signal
Analyzer | ! Generator

Test Configuration of Conducted Measurement — Up link

RF Repeater

AC power
inot
Doner Service
Uplink Downlink
N I N
M
Spectrum Attn ' Signal
Analyzer 1 T Generator

Test Configuration of Conducted Measurement — Down link

FCC Certification Test Report
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

2.10 Test Lab Environmental Condition

Parameters required prior to the test Laboratory Ambient Temperature 10to 40 °C
Relative Humidity 10 to 90 %

Parameters recorded during the test Laboratory Ambient Temperature 25°C
Relative Humidity 40 %

2.11 Test Specifications

Standard Number

Standard Name

Standard Date

CFR 47 Part 24 Subpart E General Technical Standards 2006
CFR 47 Part 90 Subpart | General Technical Standards 2006
CFR 47 Part 15 Subpart B General Technical requirements 2006
ANSI C63.4-2003 Methods of Measurements of Radio-Noise Emission | 2003
from Low voltage and electrical equipment in the
range of 9kHz~40GHz
EIA/TIA-603 Edition C 2004 Land Mobile FM or PM communication equipment 2004
measurement and performance standards
FCC 2-11-04 EAB/RF Amplifier, Booster, and Repeater reminder | 2004

2.12 Test Laboratory Details

All the testing has been performed by UL Korea engineer at both test laboratories described below. The
radiated spurious emission measurements were performed in a 10 meter open site which has been filed
to the commission in accordance with section 2.948 at BWS Tech Inc.

Conducted RF Measurement Test Laboratory : SK Telesys Test Lab (Manufacturer’s Test Lab)
Location : 12F, Chorim Bldg. 6-3, Sunae-Dong, Buandang-Gu, Seongnam, Gyeonggi-Do, 463-825,

Korea.

Persons who have been presented during the test : Si Hwan, Sung (Research engineer / SK
Telesys) Dae Kwang, Kim (Manager of R&D office/ SK Telesys), Jae Hyung, Kim(Manager of R&D

office/ SK Telesys)

Radiated Emission Measurement Test Laboratory : BWS Tech Inc.
10 m Open Field Test Site (FCC Registration No. : 553281)

611-1, Maesan-ri, Mohyeon-myeon, Cheoin-gu, Yongin-si, Gyeonggi-do 449-853, Korea
Persons who have been presented during the test : Min sup, Shim (Senior test engineer)

UL Korea Ltd.

FCC Certification Test Report

SK Telesys iDEN Repeater SKSN-I30-CO

12 of 125




Project Number: 07CA29340 Test Report No: 07CA29340-FCC
File Number : MC15627 Date of Issue : July 25, 2007

3. Test Results

3.1 Test Conditions and Results — Conducted emissions at mains terminal

Test Measurements were made on a ground plane. All power was connected to the system
Description | through Artificial Mains Network (AMN). Conducted voltage measurements on mains lines
were made at the output of the AMN.

Basic Standard ANSI C63.4-2003, 47 CFR § 15.107

Parameters required prior to the test | Laboratory Ambient Temperature 10t0 40 °C
Relative Humidity 10 to 90 %

Parameters recorded during the test | Laboratory Ambient Temperature 25°C
Relative Humidity 42 %
Frequency range on each side of Measurement Point
line

Fully configured sample scanned over 150kHz to 30MHz Mains

the following frequency range

Limits - Class A

Limit (dBuV)
Frequency (MHz) Quasi-Peak Average
0.15t0 0.50 79 66
0.50 to 30 73 60
Limits - Class B
Limit (dBuV)
Frequency (MHz) Quasi-Peak Average
0.15t0 0.50 66 to 56 56 to 46
0.50to 5 56 46
5to 30 60 50

Supplementary information: None

FCC Certification Test Report
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Project Number: 07CA29340
File Number : MC15627

Conducted Emissions EUT Confi

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

uration Settings

Power Interface Mode #
(See Section 2.4)

EUT Configurations Mode #
(See Section 2.9)

EUT Operation Mode #
(See 2.6)

1

1,2

1,2

Supplementary information:

The EUT operation modes specified in Section 2.6 have been investigated and final measurement reported
was performed with LAN communication mode (mode 1) and iDEN down-link mode with mid frequency 860

MHz as a worst case emission conditions.

Conducted Emissions Test Equipment

Test Equipment Used
Description Manufacturer Model Identifier Cal. Date Cal. Due
gg”a' Aeroflex IFR3413 341006/012 2006-09-26 | 2007-09-26
enerator
LISN COM-POWER L1-115 241017 2006-11-13 2007-11-13
Signal Analyzer |PMM PMMS9000 3100570602 2006-09-22 2007-09-22
UL Korea Ltd. FCC Certification Test Report 14 of 125
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Project Number: 07CA29340 Test Report No: 07CA29340-FCC
File Number : MC15627 Date of Issue : July 25, 2007

Figure 1 Test Setup for Conducted Emissions

Test configration —Mode 1: LAN communication

FCC Certification Test Report
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Test configration —Mode 2 : RF Transmission

FCC Certification Test Report
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Figure 2 Conducted Emissions Graph
Mode 1 : LAN communication

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007
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Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode 2 : RF Transmission : iDEN Down-link 860 MHz
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Table 1 Conducted Emissions Data Points

LAN communication mode

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

= Ve R';A:(;?r: (PDke/SSZL) Gain/Loss | Transducer | Level L(i?nljit Iibi\r\:ﬁt Margin
“?mezr;cy ( dBuV)g Porarity | FoCtor (@B) | Factor(@®) | @BuV) | yauvy | (gguvy | (@)

0.203 62.90 QP/H 0.10 0.07 62.90 79.0 66.0 16.10
1.016 44.20 QP/H 0.40 0.04 44.20 73.0 60.0 28.80
3.049 53.30 QP/N 0.60 0.04 53.30 73.0 60.0 19.70
5.290 53.80 QP/H 0.88 0.05 53.80 73.0 60.0 19.20
8.130 51.50 QP/H 1.00 0.06 51.50 73.0 60.0 21.50
11.590 40.50 QP/H 1.11 0.04 40.50 73.0 60.0 32.50

Supplementary information:

RF Transmission mode : iDEN down-link 860 MHz

Test Meter Detector . QP Ave :

Frequency | Reading | (PIQPINY) | L0 | Factoiae) | @buvy | it | Lmt | "Ge)"
0.202 62.70 QP/H 0.10 0.07 62.87 79.0 66.0 16.13
1.056 58.20 QP/H 0.41 0.04 58.65 73.0 60.0 14.35
3.862 52.90 QPIN 0.74 0.03 53.67 73.0 60.0 19.33
5.490 52.80 QP/H 0.88 0.05 53.73 73.0 60.0 19.27
8.130 51.60 QP/H 1.00 0.06 52.66 73.0 60.0 20.34
29.480 35.50 QP/H 1.65 0.26 37.41 73.0 60.0 35.59

Supplementary information:

UL Korea Ltd. FCC Certification Test Report 19 of 125
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Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

3.2 Test Conditions and Results — Radiated Emissions

where applicable.

Test Description | Measurements were made in a 10-meter open field test site that complies to CISPR
16/ANSI C63.4. Preliminary (peak) measurements were performed at semi anechoic
chamber with antenna to EUT separation distance of 3 meter. The EUT was rotated 360°
about its azimuth with the receive antenna located at various heights in both horizontal and
vertical polarities. Final measurements (quasi-peak or average as noted) were then
performed by rotating the EUT 360° and adjusting the receive antenna height from 1 to 4-
meters. All frequencies were investigated in both horizontal and vertical antenna polarity,

Basic Standard ANSI C63.4-2003, 47 CFR § 15.107 Class A

Parameters required prior to the test |Laboratory Ambient Temperature 10t0 40 °C
Relative Humidity 10 to 90 %

Parameters recorded during the test |Laboratory Ambient Temperature 27 °C
Relative Humidity 47 %

Frequency range

Measurement Point

Fully configured sample scanned
over the following frequency range

30MHz — 1GHz (10 meter measurement distance)

Limits - Class A

Limit (dBuV/m)
Frequency (MHz) Quasi-Peak Average
30 to 230 40 NA
230 to 1000 47 NA
Limits - Class B
Limit (dBuV/m)
Frequency (MHz) Quasi-Peak Average
30 to 230 30 NA
230 to 1000 37 NA

Supplementary information:

UL Korea Ltd.
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Radiated Emissions EUT Configuration Settings

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Power Interface Mode #
(See Section 2.4)

EUT Configurations Mode #
(See Section 2.9)

EUT Operation Mode #
(See Section 2.6)

1,2

1,2

Supplementary information:

The EUT operation modes specified in Section 2.6 have been investigated and final measurement reported
was performed with LAN communication mode (mode 1) and iDEN down-link mode with mid frequency 860
MHz as a worst case emission conditions.

Radiated Emissions Test Equipment

Description Manufacturer Model Identifier Cal. Date Cal. Due

Bilog Antenna | Schwarzbwck VULB9160 9160-3122 2006-12-29 2007-12-29
Test Receiver Rohde & Schwarz [ESVN30 832854/010 2005-06-22 2006-06-22
Signal Aeroflex IFR3413 341006/012 2006-09-26 2007-09-26
Generator

Horn Antenna Schwarzbeck BBHA 9120D 234 2007-02-08 2008-02-08
Test Receiver Rohde & Schwarz |ESPI 100063 2006-11-09 2007-11-09
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Figure 3 Test setup for Radiated Emissions

Test configration —Mode 1: LAN communication
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Test configration —Mode 2 : RF Transmission
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Table 2 Radiated Emissions Data Points

LAN communication mode

Test Meter Detector | Polarity | Azimuth Antenna | Gain/Loss | Transducer | Emission | Class A Margin
Frequency | Reading Height Factor Factor Level Limit
(MHz) | (dBuv) | PKQP) | (VIH) | (Degrees) | oy (dB) @8/m) | dBuvim |dBuvim| (@B)
530.82 16.42 QP H 270 200 5.24 18.26 39.92 47 7.08
968.40 12.40 QP H 300 200 7.52 24.38 44.30 47 2.70
Supplementary information:
-. Margin = Class A Limit — Emission Level
RF Transmission mode : iDEN down-link 860 MHz
Test Meter Detector | Polarity | Azimuth Antenna | Gain/Loss | Transducer | Emission | Class A Margin
Frequency | Reading Height Factor Factor Level Limit
(MHz) | (dBuv) | PKQP) | (VIH) | (Degrees) | oy (dB) @8/m) | dBuvim |dBuvim| (@B)
530.84 13.02 QP H 310 220 5.24 18.26 36.52 47 10.48
884.74 4.91 QP H 270 210 7.08 23.34 35.32 47 11.68
968.43 12.80 QP H 270 260 7.52 24.38 44.70 47 2.30
Supplementary information:
-. Margin = Class A Limit — Emission Level
FCC Certification Test Report 24 of 125

UL Korea Ltd. SK Telesys iDEN Repeater SKSN-130-CO



Project Number: 07CA29340
File Number : MC15627

3.3 Test Conditions and Results — RF Power Output

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Test
Description

Measurements were made in the laboratory environment. For RF power measurements, all
calculations and methods used by the applicant for determining carrier power or peak
envelope power, as appropriate, on the basis of measured power in the radio frequency load
attached to the transmitter output terminals shall be shown. The EUT was adjusted to produce
maximum power rating of the product specification. The measurements were made at the EUT
input and output ports in downlink and uplink transmit modes of operation at B,M,T channels.

Basic Standard

47 CFR § 2.1046, § 90.205, § 90.219, § 24.232

Output Power Limits

§ 90.219Signal boosters must be equipped with automatic gain control circuitry which will limit the total
effective radiated power (ERP) of the unit to a maximum of 5 watts under all conditions.

§ 24.232 (c) Mobile/portable stations are limited to 2 watts EIRP peak power and the equipment must
employ means to limit the power to the minimum necessary for successful communications.

Parameters required prior to the test |Laboratory Ambient Temperature 10t0 40 °C
Relative Humidity 10 to 90 %

Parameters recorded during the test |Laboratory Ambient Temperature 23°C
Relative Humidity 40 %

RF output power Configuration Settings

Power Interface Mode # EUT Configurations Mode # EUT Operation Mode #
(See Section 2.4) (See Section 2.9) (See 2.6)
1 3,4 3,4
Supplementary information: None
Test Equipment
Test Equipment Used

Description Manufacturer Model Identifier Cal. Date Cal. Due
Signal Generator Aeroflex IFR3413 341006/212 | 2006-05-12 2007-05-12
Spectrum Analyzer Agilent E4440A MY44022474 |2006-11-06 2007-11-06
Fixed Attenuator H.P 8498A 3318A10568

Note : E4440A : 3Hz~26.5GHz, IFR3413: 250kHz ~3GHz, Attn : 30dB

UL Korea Ltd.
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Figure 4 Test setup for Conducted Measurement
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Table 3 RF output power measured data

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Down Link

Carrier Band Fr?l\(jlllj_g;cy Los(s(,jgf)fset Meastjdrg(rjnl):’ower (Ia'énrlrt]) Margin (dB)

851 31 24.62 37 12.38

iDEN 18 MHz 860 31 25.35 37 11.65

869 31 24.57 37 12.43

862 31 25.13 37 11.87

iDEN 7 MHz 865.5 31 25.45 37 11.55

869 31 24.56 37 12.44

935 31 24.39 37 12.61

iDEN 5 MHz 937.5 31 24.80 37 12.2

940 31 24.97 37 12.03

1931.25 32 23.46 33 9.54

CDMA 1967.50 32 23.87 33 9.13

1993.75 32 23.79 33 9.21

Supplementary information:

-. Modulation signal 16-QAM / CDMA, Power measurement : Channel power w/ mean value

-. Before the measurement, the system calibration for compensation of cable loss and attenuator has been
made and included in the test result.

Up Link

Carrier Band Fr((a'\(}lli'_lir;cy Los(sagl;fset Measz.ldrgcrinl):’ower (Iaernrlr:) Margin (dB)

806 31 25.19 37 11.81

iDEN 18 MHz 815 31 24.79 37 12.21

824 31 25.23 37 11.77

817 31 24.57 37 12.43

iDEN 7 MHz 820.5 31 25.29 37 11.71

824 31 24.76 37 12.24

896 31 24.64 37 12.36

iDEN 5 MHz 898.5 31 25.28 37 11.72

901 31 24.88 37 12.12

1851.25 32 24.24 33 8.76

CDMA 1887.50 32 23.88 33 9.12

1913.75 32 23.71 33 9.29

Supplementary information:

-. Modulation signal 16-QAM / CDMA, Power measurement : Channel power w/ mean value

-. Before the measurement, the system calibration for compensation of cable loss and attenuator has been
made and included in the test result.
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Figure 4 RF output power graphical data

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link — Qutput Power
Carrier band : iDEN 18 MHz - B
Frequency : 851 MHz
W Agilenf 13:00:48 Jun 14, 2007 L |FrequhanneI |
l
ChFreq 851 MHz Trg  Fres BS%SEEBDF el
Channel Power I | .
Start 850.9250000 MHz | Start Freq
850.925000 MHz
Ref 31 dBm Atten 10 dB
#hvg Stop Freq
Log 851 075000 MHz
10
dB/ CF Step
Offst 87 5000000 kHz
31 Auto Man
B
i Ha I_...._._....I..._._.. | | | Freq Offset
Start 850.925 0 MHz Stop 851.075 0 MHz || 000000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fower Power Spectral Density On Off
24.62 dBm /25.0000 kHz -19.36 dBm/Hz
Mode : Down link — Output Power
Carrier band : iDEN 18 MHz - M
Frequency : 860 MHz
- Agilenf 12:59:52 Jun 14, 2007 L | BilAvg |
l ] Res BW
Ch Freg g60 MHz Trig  Free 1.5 kHz
Channel Power I | fute Man
RBW 1.5 kHz Video B
Auto Mar|
Bef 31 dBm Atten 10 dB VEWREBA
#hvy 1.00000
Log Auto tlan|
10
dB/ Average
£ On of
®° RN YO P fpvorvBwW Type
I | [ I | I Pt (RME)Y
Center 860.000 0 MHz Span 150 kHz ||Auto tlan|
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Channel Fower Fower Spectral Density
25.35 dBm /25.0000 kHz -18.63 dBm/Hz Span/RBW
108
Auto hdan|
|
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Mode : Down link — Qutput Power
Carrier band : iDEN 18 MHz - T
Frequency : 869 MHz

- Agilenf 13:01:58 Jun 14, 2007

L

|Frea/Channel

Ch Freg 869 MHz

Trig  Free

Channel Power |

Center Freq
559.000000 MHz

Center 869.0000000 MHz | Start Freq
B8658.525000 MHz
Ref 31 dBm Atten 10 dB
#hvg Stop Freq
Log B869.075000 MHz
10
dB/ CF Step
Otfst 87 5000000 kHz
k3| Auto Man
B
I G | | i Py R L vy Freq Offset
Center 869.000 0 MHz Span 150 kHz || O-00000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fower Power Spectral Density On Off

24.57 dBm /25.0000 kHz

-19.41 dBm/Hz

Mode : Down link — Qutput Power
Carrier band : iDEN 7 MHz - B
Frequency : 862 MHz

s Agilent 13.02:47 Jun 14,2007 L [FreaiChannel ]
|
ChFreq 852 MHz Tig Fres || .. centerFreq

Channel Power |

862.000000 MHz

Center 8§62.0000000 MHz

Start Freq
861.925000 MHz

2513 dBm /25.0000 kHz

-18.85 dBm/Hz

Ref 31 dBm Atten 10 dB
#vg Stop Freq
Log 862.075000 MHz
10
dB/ CF Step
Offst 57 5000000 kHz
31 Auto Man
dB
TAm Fr | | i i Freq Offset
Center 862.000 0 MHz Span 150 kHz || D-00000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fower Power Spectral Density On Off

UL Korea Ltd.
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Mode : Down link — Output Power
Carrier band : iDEN 7 MHz - M
Frequency : 865.5 MHz

e Agilenf 13:02:20 Jun 14, 2007 L |FrequhanneI |
|

Ch Freq 865.5 MHz Trig  Free BE%ESEEBDF Kﬂquz
Channel Power | I |

Center 865.5000000 MHz |

Start Freq
865.425000 MHz

Ref 31 dBm Atten 10 dB
#hvg Stop Freq
Log BB5.575000 MHz
10
dB/ CF Step
Offst §7.5000000 kHz
M Auto Man
dB
L I | R g Freq Offset
Center 865.500 0 MHz Span 150 kHz || 000000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fower Fower Spectral Density On Off

25.45 dBm /25.0000 kHz -18.53 dBm/Hz

Mode : Down link — Output Power
Carrier band : iIDEN7 MHz - T
Freauencv : 869 MHz

e Agilent 13:02:59 Jun 14, 2007 BT |FrequhanneI |
l

ChFreq 859 MHz Trig Free aagggéggul: My
Channel Power | I |

Center 869.0000000 MHz | Start Freq
B8658.525000 MHz
Ref 31 dBm Atten 10 dB
#hvg Stop Freq
Log B869.075000 MHz
10
dB/ CF Step
Offst 87 5000000 kHz
k3| Auto Man
B
UL | | ALK Al Freq Offset
Center 869.000 0 MHz Span 150 kHz || O-00000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fower Power Spectral Density On Off

24.56 dBm /25.0000 kHz -19.42 dBm/Hz
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Mode : Down link — Output Power
Carrier band : iDEN 5 MHz - B
Frequency : 935 MHz

e Agilenf 13:05:15 Jun 14, 2007 L |FrequhanneI |
|

ChFreq 935 MHz Trig_Free gagggéggg My
Channel Power | I |

Center 935.0000000 MHz | Start Freq
934.925000 MHz
Ref 31 dBm Atten 10 dB
#hvg Stop Freq
Log 935 076000 hHz
10
dB/ CF Step
Otfst 57 5000000 kHz
k3| Auto Man
B
LML TT T _] LIEFTa .l........____.l, ILTINLY | i ] TN L I_ _| AT T Freq Offset
Center 935.000 0 MHz Span 150 kHz | O-00000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fower Power Spectral Density On Off

24.39 dBm /25.0000 kHz -19.59 dBm/Hz

Mode : Down link — Output Power
Carrier band : iDEN 5 MHz - M
Freauencv : 937.5 MHz

# Agilent 13:04:29 Jun 14,2007 L [Freq/Channel |
l
ChFreq  937.6 MHz Trg  Fres 93?235%55 el
Channel Power I |
| Start Freq
937425000 MHz
Ref 31 dBm Atten 10 dB
#hvg Stop Freq
Log 937.575000 MHz
10
dB/ CF Step
Offst 87 5000000 kHz
31 Auto Man
B
i AT | LR A i | Freq Offset
Center 937.500 0 MHz Span 150 kHz || 000000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fower Power Spectral Density On Off

24.80 dBm /25.0000 kHz -19.18 dBm/Hz
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Mode : Down link — Output Power
Carrier band : iDEN 5MHz - T
Frequency : 940 MHz

v Agilenf 13:05:30 Jun 14, 2007 L |FrequhanneI |
l

ChFreq 940 MHz Trig Free ga(u:ggéggulz My
Channel Power I |

Start 939.9250000 MHz | Start Freq
939.925000 MHz
Ref 31 dBm Atten 10 dB
#hvg Stop Freq
Log 940 075000 hHz
10
dB/ CF Step
Offst 87 5000000 kHz
k3| Auto Man
B e
......... | il | i I i il Freq Offset
Start 939.925 0 MHz Stop 940.075 0 MHz || 100000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fower Power Spectral Density On Off

24.97 dBm /25.0000 kHz

-19.01 dBm/Hz

Mode : Downlink — Output Power
Channel : CDMA - B
Carrier Frequency : 1931.25 MHz

W Agilenf 14:53:22 Jun 14, 2007 L | BifAwg I
l | Res BW
Ch Freg 1.93125 GHz Trig  Free 30.0 kHz
Channel Power I | puto Man)
Video BEWY
VBW 3.0 kHz | leo BY
Auto Man|
Ref32.7 dBm Atten 20 dB VEWIREW
#hvg ' ' 1.00000
Log ! | i Auto Man|
10
dB/ Average
2 On off
B et ! P g B Type
| I Pt (RMS) ¥
Center 1.931 250 GHz Span 3 MHz ||Auto tlan
#Res BW 30 kHz #VBW 3 kHz Sweep 82.8 ms (601 pts)
Channel Fowier Fower Spectral Density
23.46 dBm /1.2500 MHz -37.51 dBm/Hz SpanRBW
106
Auto Man|
|
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Mode : Downlink — Output Power
Channel : CDMA - M
Carrier Frequency : 1967.5 MHz

- Agilenf 12:53:48 Jun 14, 2007 L | BWWiAwg I
| Res BW
Ch Freg 1.9675 GHz Trig  Free 30.0 kHz
Channel Power I | Aute Man)
Video BW
1.0 kHz
Auto Tdan|
Bef 32 dBm Atten 10 dB VEWIREW
#hvg ! 1.00000
Log { i Auto tlan|
10
dB/ Average
2 On of
8 ! AvglYBW Type
| Pt (RIAS]H
Center 1.967 500 GHz Span 3 MHz ||Auto tlan|
#Res BW 30 kHz #VBW 1 kHz Sweep 246.8 ms (601 pts)
Channel Fower Fower Spectral Density
23.87 dBm /1.2500 MHz -37.10 dBm/Hz Span/REW
106
Auto Mar|
|
Mode : Downlink — Output Power
Channel : CDMA - T
Carrier Frequency : 1993.75 MHz
- Agilenf 14:58:10 Jun 14, 2007 L | BWWiAwg I
l ] Res BV
Ch Freg 1.99375 GHz Trig  Free 30.0 kHz
Channel Power I | puto Man
Video BW
VBW 3.0 kHz | Jeo BY
Auto Mar|
Bef 32.7 dBm Atten 20 dB VEWREBA
#hvg ! 1.00000
Log t Auto [ET
10
dB/ Average
2 On of
48 - T e Vg VBW Type
| | | Pt (RIAS]H
Center 1.993 750 GHz Span 3 MHz ||Auto tlan|
#Res BW 30 kHz #VBW 3 kHz Sweep 82.8 ms (601 pts)
Channel Fower Fower Spectral Density
23.79 dBm /1.2500 MHz -37.18 dBm/Hz Span/iRBW
106
Auto hdan|
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Mode : Up link — Output Power
Carrier band : iDEN 18 MHz - B
Frequency : 806 MHz

W Agilenf 15:21:32 Jun 14, 2007

L |FrequhanneI |

Ch Freq

Channel Power

806 MHz

Trig

Free

Center Freq
B806.000000 hHz

Center 806.0000000 MHz

Start Freq
B805.925000 hHz

Ref 31 dBm Atten 10 dB
#hvg Stop Freq
Log 05 075000 hHz
10
dB/ CF Step
Offst 575000000 kHz
31 Auto Man|
B
:___T] T |_ .......__I..._. ' [ .I_._ __...._..l._ i UL ._._l.._.............l__ ....... Freq Offset
Center 806.000 0 MHz Span 150 kHz || D-00000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fowier Powier Spectral Density Cn Off
25.19 dBm /25.0000 kHz -18.79 dBm/Hz
Mode : Up link — Output Power
Carrier band : iDEN 18 MHz - M
Frequency : 815 MHz
e Agilenf 15:21:04 Jun 14, 2007 | BWilAwg |
l ] Res By
Ch Freq 815 MHz Trig  Free 1.5 kHz
Channel Power I | futo Man
Video BW
RBW 1.5 kHz | deo BY
Auto Man|
Bef 31 dBm Atten 10 dB VEWIREW
#hvy 1.00000
Log Auto tlan
10
dB/ Average
£ On off
18 TR Y AvglVBW Type
) | [ ; Pt (RMS) Y
Center 815.000 0 MHz Span 150 kHz ||Auto tlan
Res BW 1.5 kHz #WBW 15 kHz Sweep 194.6 ms {601 pts)
Channel Fowier Power Spectral Density
24.79 dBm /25.0000 kHz -19.19 dBm/Hz Span/RBW|
106
Auto Man|
|
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Mode : Up link — Output Power
Carrier band : iDEN 18 MHz - T
Frequency : 824 MHz

we Agilent 15:22:02 Jun 14, 2007 L |FrequhanneI |
l

ChFreq 824 MHz Trig Free az?ggéggulz b
Channel Power | I |

Center 824.0000000 MHz | Start Freg
£23.926000 MHz
Ref 31 dBm Atten 10 dB
#hvy Stop Freq
Log 824 075000 MHz
10
dB/ CF Step
Offst 57 5000000 kHz
31 Auto tdan
B
YR i Nty | Fd Freq Offset

L A
Span 150 kHz
Sweep 194.6 ms (601 pts)

Center 824.000 0 MHz

Res BW 1.5 kHz #VBW 15 kHz

0.00000000 Hz

Signal Track
Channel Fowier Powier Spectral Density Cn Off
25.23 dBm /25.0000 kHz -18.75 dBm/Hz
Mode : Up link — Output Power
Carrier band : iDEN 7 MHz - B
Frequency : 817 MHz _
W Agilenf 15:25:48 Jun 14, 2007 L |Frequhanne|
l
ChFreq 824 MHz Trig  Free 823335355 e
Channel Power | I | .

24.76 dBm /25.0000 kHz -19.22 dBm/Hz

Center 824.0000000 MHz | Start Freg
§23.925000 WHz
Ref 31 dBm Atten 10 dB
#hvg Stop Freq
Log 524 076000 WHz
10
dB/ CF Step
Offst 575000000 kHz
k3| Auto Man|
dB
. j | ._....I_....._ Al _...____I_ ..... | Freq Offset
Center 824.000 0 MHz Span 150 kHz || 0-00000000° Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Power Power Spectral Density On Off
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Mode : Up link — Output Power
Carrier band : iDEN 7 MHz - M
Frequency : 820.5 MHz

e Agilenf 15:24:85 Jun 14, 2007 L |FrequhanneI |
l
ChFreq G205 MHz Tig Fres || . CenterFreq

Channel Power |

820.500000 MHz

25.29 dBm /25.0000 kHz

Center 820.5000000 MHz | Start Freq
520425000 MHz
Ref 31 dBm Atten 10 dB
#hvy Stop Freq
Log 520575000 hHz
10
dB/ CF Step
Offst 57 £000000 kHz
k3| Auto Man
B
i i ......... _[ | T WML RTILE (FREWERT TIFRETE W AT | Freq Oﬁset
Center 820.500 0 MHz Span 150 kHz || O-00000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fower Power Spectral Density On Off

-18.69 dBm/Hz

Mode : Up link — Output Power
Carrier band : iDEN7 MHz - T
Frequency : 824 MHz

Channel Power |

- Agllent 15:25:48 Jun 14,2007 L [Freg/Chennel |
|
ChFreq 824 MHz Ti5 1% | 53¢ 000000 e

24.76 dBm /25.0000 kHz

Center 824.0000000 MHz | Start Freq
523.525000 MHz
Ref 31 dBm Atten 10 dB
#hvg Stop Freq
Log 524.075000 MHz
10
dB/ CF Step
Offst 87 5000000 kHz
k3| Auto Man
B
. i | ..I_.. a0 _...____I_ ..... __ | Freq Offset
Center 824.000 0 MHz Span 150 kHz || O-00000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fower Power Spectral Density On Off

-19.22 dBm/Hz
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Mode : Up link — Output Power
Carrier band : iDEN 5 MHz - B
Frequency : 896 MHz

i Agllent 15:27:49 Jun 14,2007 L [Freacremel ]
|
ChFreq 89 MHz Tig Free || . enter Freq

Channel Power |

§96.000000 MHz

Center 896.0000000 MHz | Start Freq
595.925000 MHz
Ref 31 dBm Atten 10 dB
#Avg Stop Freq
Log 895 075000 hHz
10
dB/ CF Step
Otfst 57 5000000 kHz
k3| Auto Man
B
] il I_ L1 | _._...._I._...._. ...._.I_..__ Freq Offset
Center 896.000 0 MHz Span 150 kHz || O-00000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fower Power Spectral Density On Off

24.64 dBm /25.0000 kHz

-19.34 dBm/Hz

Mode : Up link — Output Power
Carrier band : iDEN 5 MHz - M
Frequency : 898.5 MHz

i Agllent 15:27:28 Jun 14,2007 L [Freqchame
|
ChFreq 8985 MHz Tig Free || . onter Freq

Channel Power |

§98.500000 MHz

Center 898.5000000 MHz | Start Freq
895.425000 MHz
Ref 31 dBm Atten 10 dB
#Avg Stop Freq
Log 898.575000 MHz
10
dB/ CF Step
Offst 87 5000000 kHz
31 Auto hdan|
B
{ &l ; i FTTSTITI [ Fraq Offset
Center 898.500 0 MHz Span 150 kHz || ©00000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)

Channel Fower

25.28 dBm /25.0000 kHz

Fower Spectral Density

-18.70 dBm/Hz

Signal Track
On Off
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Mode : Up link — Output Power
Carrier band : iDEN5 MHz - T
Frequency : 901 MHz

v Agilent 15:28:10 Jun 14, 2007 L |FrequhanneI |
l

ChFreq 901 MHz Trig_Free QD?ESEEBDF My
Channel Power | I |

24.88 dBm /25.0000 kHz

-19.10 dBm/Hz

Center 901.0000000 MHz | Start Freq
900.925000 MHz
Ref 31 dBm Atten 10 dB
#Avg Stop Freq
Log 901 075000 kHz
10
dB/ CF Step
Otfst 57 5000000 kHz
k3| Auto Man
B
------ | | B | TG Freq Offset
Center 901.000 0 MHz Span 150 kHz || O-00000000 Hz
Res BW 1.5 kHz #VBW 15 kHz Sweep 194.6 ms (601 pts)
Signal Track
Channel Fower Power Spectral Density On Off

W Agilent 15:11:47

Mode : Up link — Output Power
Carrier band : CDMA - B

Frequency : 1851.25 MHz
un 14, 2007 L

|FrequhanneI |

Ch Freg

Channel Power

1.85125 GHz Trig

Free

Center Freq
1.85125000 5Hz

Center 1.851250000 GHz | Start Freq
184575000 GHz
Ref 32.7 dBm Atten 20 dB
#Avg i T i i Stop Freq
Log ! ! | | . 1.85275000 GHz
10
dB/ CF Step
Offst 87 5000000 kHz
32 Auto Ian|
a8 | -
i | | Fraq Offset
Center 1.851 250 GHz Span 3 MHz |[ 000000000 Hz
#Res BW 30 kHz #VBW 3 kHz Sweep 82.8 ms (601 pts)

Channel Fower

24.24 dBm /1.2500 MHz

Fower Spectral Density

-36.72 dBm/Hz

Signal Track
On Off
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Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Up link — Output Power

Carrier band : CDMA - M
Frequency : 1887.5 MHz

e Agilent 15:10:45 Jun 14, 2007 L | B Av |
l ] Res BW
Ch Freg 1.8875 GHz Trig  Free 30.0 kHz
Channel Power I | Ato Ian)
Video BW
VBW 3.0 kHz | feo BY
Auto JET
Bef 32.7 dBm Atten 20 dB VEWIREW
#hvy ! ! ! 1.00000
Log 1 ] 1 Auto tilan|
10
dB/ Average
2 On of
8 i | BvgVBW Type
| | Pusr (RMS)Y
Center 1.887 500 GHz Span 3 MHz ||Auto tlan|
#Res BW 30 kHz #VBW 3 kHz Sweep 82.8 ms (601 pts)
Channel Fower Fower Spectral Density
23.88 dBm /1.2500 MHz -37.09 dBm/Hz Span/RBW
106
Auto Mar|
|
Mode : Up link — Output Power
Carrier band : CDMA - T
Frequency : 1913.75 MHz _
v Agilenf 15:09:31 Jun 14, 2007 |Freq,‘Channe|
l
- Center Freq
Ch Freg 1.91375 GHz Trig  Free 1 91375000 GHz
Channel Power I |
Center 1.913750000 GHz | Start Freq
1.91225000 GHz
Ref 32.7 dBm Atten 20 dB
#hvg T Stop Freq
Log | . 1 91525000 GHz
10
dB/ CF Step
Offst 57 5000000 kHz
32 Auto Man
B | | -
| | Freq Offset
Center 1.913 750 GHz Span 3 MHg || B-00000000 Hz
#Res BW 30 kHz #VBW 3 kHz Sweep 82.8 ms (601 pts)
Signal Track
Channel Fower Power Spectral Density On Off
23.71 dBm /1.2500 MHz -37.26 dBm/Hz
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3.4 Test Conditions and Results — O

ccupied Bandwidth

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Test
Description

original signal.

Measurements were made in the laboratory environment. The occupied bandwidth, that is the
frequency bandwidth such that, below its lower and above its upper frequency limits, the mean
powers radiated are each equal to 0.5 percent of the total mean power radiated by a given
emission shall be measured. The modulated carrier signal with maximum RF level was applied
to the down and up link input of the repeater and resulting output was compared against the

Basic Standard

47 CFR § 2.1049,

Occupied Bandwidth Limits

According to the FCC 2-11-04/EAB/RF, Input and output signals were compared to verify that there was no
any degradation to the signal due to amplification and conversion from the repeater using an RBW of 300
Hz or 1% of the emission bandwidth.

Parameters required prior to the test |Laboratory Ambient Temperature 10t0 40 °C
Relative Humidity 10 to 90 %

Parameters recorded during the test |Laboratory Ambient Temperature 23°C
Relative Humidity 40 %

Occupied Bandwidth Configuration Settings

Power Interface Mode #
(See Section 2.4)

EUT Configurations Mode #
(See Section 2.9)

EUT Operation Mode #
(See 2.6)

1

3,4

3,4

Supplementary information: None

Occupied Bandwidth Spectrum An

alyzer Settings

Span (MHz) Resolution Bandwidth (MHZz) Occupied Bandwidth Requirements
dBc %
50 kHz 470 Hz -26 99
Supplementary information: 99% bandwidth was applied.
Occupied Bandwidth Test Equipment
Test Equipment Used
Description Manufacturer Model Identifier Cal. Date Cal. Due
Signal Generator Aeroflex IFR3413 341006/212 2006-05-12 2007-05-12
Spectrum Analyzer Agilent E4440A MY44022474 |2006-11-06 2007-11-06
Fixed Attenuator H.P 8498A 3318A10568
UL Korea Ltd. FCC Certification Test Report 40 of 125
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Table 4 Occupied Bandwidth measured results

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Carrier Band

UP LINK Bandwidth (kHz)

Frequency (MHz) Input channel Output channel
806 17.67 17.64
iDEN 18 MHz 815 17.56 17.61
824 17.74 17.77
817 17.60 17.62
iDEN 7 MHz 820.5 17.32 17.49
824 17.74 17.74
896 17.62 17.69
iDEN 5 MHz 898.5 17.82 17.70
901 17.63 17.72
1851.25 1.26 1.28
CDMA 1887.50 1.26 1.27
1913.75 1.27 1.28

Supplementary information: Modulation signal 16-QAM/ CDMA, 99% bandwidth

Carrier Band

DOWN LINK Bandwidth (kHz)

Frequency (MHz) Input channel Output channel
851 17.81 17.46
iDEN 18 MHz 860 17.67 17.19
869 17.54 17.60
862 17.50 17.06
iDEN 7 MHz 865.5 17.87 17.60
869 17.54 17.96
935 17.31 17.39
iDEN 5 MHz 937.5 17.50 17.46
940 17.72 17.21
1931.25 1.27 1.27
CDMA 1967.50 1.27 1.27
1993.75 1.27 1.28

Supplementary information: Modulation signal 16-QAM/CDMA, 99% bandwidth
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Figure 5 Occupied Bandwidth Graph

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Up link - Input
Carrier band : iDEN 18 MHz - B
Frequency : 806 MHz

Occupied Bandwidth

e Agilent R T [FregiChannel |
l
ChFreq 808 MHz Trig  Free BD%ESEEBDF el
Occupied Bandwidth I |
| Start Freqg
805.975000 MHz
Ref 10 dBm #Atten 30 dB
#Samp T Stop Freg
Log | 806.025000 MHz
10 gl hh &
dB/ > < CF Step
5.00000000 kHz
Auta Iar
........... I.._._.. | i | WAL o | LASELTL N Freq Offset
Center 806.000 00 MHz Span 50 kHz || 0-00000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Oce BW % Puwr 99.00 % |||on off
17 6685 kHZ »dB  -26.00 dB
Transmit Freg Error 45,305 Hz
% dB Bandwidth 18,585 kHz"
Mode : Up link - Output
Carrier band : iDEN 18 MHz - B
Frequency : 806 MHz
5 Agilent 15:36:40 Jun 14, 2007 L |FrequhanneI |
l
Ch Freq 808 MHz Trig  Free 80(53335355 bl

Center 806.0000000 MHz | Start Freg
805.975000 WHz
Ref 31.7 dBm Atten 20 dB
#Peak Stop Freq
Log <& < 806.025000 WHz
10
dB/ = €« CF Step
Offst 57 5000000 kHz
31 Auto Man|
B
Freq Offset
Center 806.000 00 MHz Span 50 kHz || O.OH000000 Hz
#Res BW 470 Hz VBW 4.7 kHz Sweep 208.9 ms {601 pts)
- - Signal Track
Qccupied Bandwidth Occ BW % Py 89.00 % [lon off
17.6449 kHz »dB  -26.00 dB
Transmit Freg Error 24740 Hz
% dB Bandwidth 19.008 kHz

UL Korea Ltd.

FCC Certification Test Report
SK Telesys iDEN Repeater SKSN-I30-CO

42 of 125



Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Up link - Input
Carrier band : iDEN 18 MHz - M
Frequency : 815 MHz

e Agilent R T [FregiChanrel |
l

ChFreq 815 MHz Trig Free awgggéggulzr(dquz
Occupied Bandwidth | I |

Center 815.0000000 MHz

| Start Freqg

§14.975000 MHz

Ref 10 dBm #Atten 30 dB
#Samp T T Stop Freg
Log [ | 515.025000 MHz
I h'd
10 l‘> Fil WTILARYL A NI
dB/ > < CF Step
500000000 kHz
Auto Iar
| | i LA U VT Freq Offset
Center §15.000 00 MHz Span 50 kHz || 000000000 Hz
Res BW 470 Hz VYBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Puwr 89.00 % ||lon off
17 5594 kHZ »dB  -26.00dB
Transmit Freg Error -38.825 Hz
i dB Bandwidth 18.521 kHz"
Mode : Up link - Output
Carrier band : iDEN 18 MHz - M
Frequency : 815 MHz
- Agilent 15:35:15 Jun 14, 2007 L [ veas Setp |
l | Avg Mumber
Ch Freq 815 MHz Trig  Free 10
Occupied Bandwidth | I | On Off
Center 815.0000000 MHz Avg Mode
Exp BEepeat
Ref 31.7 dBm Atten 20 dB
#Peak T hax Hold
Log < ! & On off
10 N —
dB/ Occ BW % P
Offst 99.00 %
31
B —
COBW Spar
Center 815.000 00 MHz Span 50 kHz || 500000000 kHz
#Res BW 470 Hz VBW 4.7 kHz Sweep 208.9 ms (601 pts)
- - ¥ dB
Occupied Bandwidth Oce BW % Pur 99.00 % -26.00 dB
17 6067 kHZ »dB  -26.00 dB
Transmit Freg Error 53.268 Hz Rofpiimizle
% dB Bandwidth 19,043 kHz erleve
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Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Maode : Up link - Inpuut
Carrier band : iDEN 18 MHz - T
Frequency : 824 MHz

- Agilent R T [Freg/Channel |
l
- Center Freqg
Ch Freq 824 MHz Trig  Free 524 000000 MHz
Occupied Bandwidth | I |
Center 824.0000000 MHz | Start Freq
823.975000 MHz
Ref 10 dBm #Atten 30 dB
#Samp T Stop Freg
Log | 524.025000 MHz
LT R ATy
10
dB/ > < CF Step
500000000 kHz
Auto Man|
[Tl i ....... | i .......... | | Freq Offset
Center §24.000 00 MHz Span 50 kHz || 000000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pwr 99.00 % |llon off
17 7393 kHZ wdB  -26.00 dB
Transmit Freg Error -81.152 Hz
i dB Bandwidth 18.710 kHz"

Mode : Up link - Output
Carrier band : iDEN 18 MHz
Freauency : 824 MHz

# Agilent 15:37:33 Jun 14, 2007 L [Freq/Channel |
|
- Center Freq
Ch Freq 824 MHz Trig  Free 824 000000 MHz
Occupied Bandwidth | I |
Center 824.0000000 MHz | Start Freq
823.575000 MHz
Ref 31.7 dBm Atten 20 dB
#Peak Stop Freq
Log & 3 824025000 MHz
10
dB/ = a CF Step
Offst 87.5000000 kHz
31 Auto Man|
dB - i I
| | Freq Offset
Center 824.000 00 MHz Span 50 kHz || D-00000000 Hz
#Res BW 470 Hz VBW 4.7 kHz Sweep 208.9 ms (601 pts)
. . Signal Track
Qccupied Bandwidth Occ BW % Py 89.00 % [lon off
17.7691 kHz wdB  -26.00 dB
Transmit Freg Error 60.404 Hz
 dB Bandwidth 19.045 kHz
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Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Up link - Input
Carrier band : iDEN 7 MHz - B
Frequency : 817 MHz

e Agilent R T [FregiChannel |
|
ChFreq 817 MHz Trig  Free nggéggu':Kquz
Occupied Bandwidth | I |
Center 817.0000000 MHz | Start Freq
816.975000 MHz
Ref -10 dBm #Atten 30 dB
#Samp Stop Freg
Log 517.025000 MHz
1'] o Pl RS L, B e LY o
dB/ > F= CF Step
5.00000000 kHz
Auto Ilan
llkTuhil . i ........ 1l Lo Freq Offset
Center §17.000 00 MHz Span 50 kHz || 000000000 Hz
Res BW 470 Hz VYBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pur 99.00 % [lon off
17.5966 kHz wdB  -26.00 dB
Transmit Freg Error -52.410 Hz
# dB Bandwidth 18.476 kHz*
Mode : Up link - Output
Carrier band : iDEN 7 MHz - B
Frequency : 817 MHz _
v Agilent 15:39:19 Jun 14, 2007 L | Trace
I I Trace
Ch Freq 817 MHz Trig  Free 1 3 3
Occupied Bandwidth | I | B _ _
Center 817.0000000 MHz | -
Ref 31.7 dBm Atten 20 dB
#Peak | M Hold
Log L+ ! <
10
dB/ )
Offst Min Hold
K3
dB ~ !
|
Center 817.000 00 MHz Span 50 kHz
#Res BW 470 Hz VBW 4.7 kHz Sweep 208.9 ms (601 pts)
Occupied Bandwidth Occ BW % Pwr  99.00 % Blaink
17.6204 kHz wdB  -26.00 dB
Transmit Freg Error 41.499 Hz 1M?£e
 dB Bandwidth 19.001 kHz !
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Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Up link - Input
Carrier band : iDEN 7 MHz - M
Frequency : 820.5 MHz

e Agilent R T [FregiChannel |
l

ChFreq 8206 MHz Trig  Free BZ%ESE‘SBDF el
Occupied Bandwidth I |

Center 820.5000000 MHz

Start Freqg
520.475000 WHz

Ref -10 dBm #Atten 30 dB
#Samp T Stop Freg
Log | §20.525000 MHz
Sl A id
1'] ................ ]
dB/ Y < CF Step
5.00000000 kHz
Auto Man|
R i A i Freq Offsst
Center 620.500 00 MHz Span 50 kHz || 0-00000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Oce BW % Puwr 99.00 % |||on off
17.3247 kHz wdB  -26.00 dB
Transmit Freg Error 10,942 Hz
# dB Bandwidth 18.700 kHz*

Mode : Up link - Output
Carrier band : iDEN 7 MHz - M
Frequency : 820.5 MHz

5 Agilent 15:39:50 Jun 14, 2007 L | Trace |
I I
ChFreq 8206 MHz Tig_Free ||, , Trac93

Occupied Bandwidth | I | B _ _

Center 820.5000000 MHz | -
Ref 31.7 dBm Atten 20 dB
#Peak s M Hold
Log £+
10 N =
dB/ )
Offst Min Hold
31
dB " i

|

Center 820.500 00 MHz Span 50 kHz
#Res BW 470 Hz VBW 4.7 kHz Sweep 208.9 ms (601 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 % Blank

17.4916 kHz wdB  -26.00 dB
Transmit Freg Error 7113 Hz 1M?£e
 dB Bandwidth 19.053 kHz !
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Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Up link - Input

Carrier band : iDEN7 MHz - T

Frequency : 824 MHz

e Agilent R T [FregiChannel |
|
ChFreq 824 MHz Trig  Free BQE’SSE‘SEDF el
Occupied Bandwidth | I |
Center 824.0000000 MHz | Start Freq
§23.975000 MHz
Ref -10 dBm #Atten 30 dB
#Samp T Stop Freg
Log | §24.025000 tMHz
10 Orlf\b £ L i Eig Q-
dB/ > < CF Step
5.00000000 kHz
Auto Man|
i L Al | bl i i Freq Offset
Center §24.000 00 MHz Span 50 kHz || 000000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pur 99.00 % [lon off
17.7393 kHz wdB  -26.00 dB
Transmit Freg Error -81.152 Hz
x dB Bandwidth 18.710 kHz*
Mode : Up link - Output
Carrier band : iDEN 7 MHz - T
Frequency : 824 MHz
5 Agilent 15:38:52 Jun 14, 2007 L | Trace |
I I Trace
Ch Freg 324 hHz Trig  Free " 2 3
Occupied Bandwidth I | B _ _
|I Clear Wite
Ref 31.7 dBm Atten 20 dB
#Peak M Hold
Log < ©
10
dB/ = <« _
Offst Min Hold
31
dB
Center 824.000 00 MHz Span 50 kHz
#Res BW 470 Hz VBW 4.7 kHz Sweep 208.9 ms (601 pts)
Occupied Bandwidth Occ BW % Pwr  99.00 % Blank
17.7427 kHz wdB  -26.00 dB
Transmit Freg Error 13752 Hz 1M?£e
 dB Bandwidth 19.058 kHz !
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Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Up link - Input
Carrier band : iDEN 5 MHz - B
Frequency : 896 MHz

e Agilent R T [Freg/Charrel |
l

ChFreqg 895 MHz Trig Free ngggéggul: M
Occupied Bandwidth | I |

Occupied Bandwidth

Center 896.0000000 MHz | Start Freq
895975000 MHz
Ref 10 dBm #Atten 30 dB
#Samp | T Stop Freq
Log | [ £96.025000 MHz
1|] o | 1 _I hd
dB/ Y ya CF Step
5.00000000 kHz
Auta Iar
i | | i Freq Offset
Center 896.000 00 MHz Span 50 kHz || 000000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pur 89.00 % ||lon off
17 621 1 kHZ wdB  -26.00 dB
Transmit Freg Error -22.330 Hz
% dB Bandwidth 18.485 kHz*
Mode : Up link - Output
Carrier band : iDEN5 MHz - B
Frequency : 896 MHz
e Agilenf 15:41:23 Jun 14, 2007 L Freq/Channel |
l
Ch Freg 596 MHz Tig Fres || L.oenerFreq

§96.000000 MHz

Center 896.0000000 MHz |

Start Freq
895.975000 MHz

Ref 31.7 dBm Atten 20 dB
#Peak Stop Freq
Log & & 856.025000 MHz
10
Offst 87.5000000 kHz
M Auto Man
dB i
| Freq Offset
Center 896.000 00 MHz Span 50 kHz || B-00000000 Hz
#Res BW 470 Hz VBW 4.7 kHz Sweep 208.9 ms (601 pts)
- - Signal Track
Occupied Bandwidth OccBW % Pwr 99.00% [lon off
17.6862 kHz wdB  -26.00 dB
Transmit Freg Error 561449 Hz
# dB Bandwidth 19.04% kHz
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Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Up link - Input
Carrier band : iDEN 5 MHz - M
Frequency : 898.5 MHz

e Agilent R T [FregiChannel |
l
ChFreq 8986 MHz Trig  Free BQ(B:ESE‘SBDF el
Occupied Bandwidth | I |
Center 898.5000000 MHz | Start Freq
893.475000 MHz
Ref 10 dBm #Atten 30 dB
#Samp Stop Freg
Log 898.525000 MHz
10 S bt ©
dB/ Y ya CF Step
5.00000000 kHz
Auta Iar
| : I Py I Freq Cffset
Center 898.500 00 MHz Span 50 kHz || 0-00000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pwr 99.00 % |[fon off
17.8193 kHz wdB  -26.00 dB
Transmit Freg Error -85.883 Hz
i dB Bandwidth 18.733 kHz"
Mode : Up link - Output
Carrier band : iDEN 5 MHz - M
Frequency : 898.5 MHz
e Agilent 15:40:40 Jun 14, 2007 L | Trace |
I I
ChFreq 8985 MHz Tig_Free ||, , Trac93
Occupied Bandwidth | I | B _ _
Center 898.5000000 MHz | Cloar Wiite
Ref 31.7 dBm Atten 20 dB
#Peak M Hold
Log L+d <
10 — —
dB/ )
Offst Min Hold
31
dB I
|
Center 898.500 00 MHz Span 50 kHz
#Res BW 470 Hz VBW 4.7 kHz Sweep 208.9 ms (601 pts)
Occupied Bandwidth Occ BW % Pwr  99.00 % Blank
17 6963 kHZ wdB  -26.00 dB
Transmit Freg Error 45065 Hz 1M?£e
# dB Bandwidth 18.962 kHz v
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Mode : Up link - Input
Carrier band : iDEN5 MHz - T
Frequency : 901 MHz

e Agilent R T [FregiChannel |
l
- Center Freq
Ch Freq 901 MHz Trig  Free 501 000000 MHz
Occupied Bandwidth I |
Center 901.0000000 MHz | Start Fraq
900.975000 MHz
Ref 10 dBm #Atten 30 dB
#Samp T T Stop Freq
Log | | 501.025000 MHz
1|] o 1 T o
dB/ > (= CF Step
5.00000000 kHz
Auta Iar
il _.I. 1.1l |_ | | _T. Al ALY Freq Offset
Center 901.000 00 MHz Span 50 kHz || 0:00000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Oce BW % Pwr 99.00 % |[fon off
17 6389 kHZ wdB  -26.00 dB
Transmit Freg Error -27.086 Hz
1 dB Bandwidth 18.535 kHz*
Mode : Up link - Output
Carrier band : IDEN5MHz - T
Frequency : 901 MHz
e Agilenf 15:42:07 Jun 14, 2007 L |FrequhanneI |
l
- Center Freq
Ch Freg 901 MHz Trig  Free 901000000 MHz
Occupied Bandwidth | I |
Center 901.0000000 MHz | Start Freq
900.975000 MHz
Ref 31.7 dBm Atten 20 dB
#Peak Stop Freq
Log & - 501.025000 MHz
10
dB/ CF Step
Offst §7.5000000 kHz
M Auto Man
dB |
| Freq Offset
Center 901.000 00 MHz Span 50 kHz || B:00000000 Hz
#Res BW 470 Hz VBW 4.7 kHz Sweep 208.9 ms (601 pts)
- - Signal Track
Occupied Bandwidth OccBW % Pwr 99.00% [lon off
17 7171 kHZ wdB  -26.00 dB
Transmit Freg Error 35620 Hz
# dB Bandwidth 19.081 kHz
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Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Up link - Input
Carrier band : CDMA - B
Frequency : 1851.25 MHz

e Agilent 12:05:33 Jun 15, 2007 L [ Meas Setp |
l | Avg Mumber
Baze Ch Freq 1.85125 GHz Trig  Free 10
Occupied Bandwidth #3GPP W.CDMA [ | [l of
Avg Mode
Exp Repeat
Ref 20 dBm Atten 10 dB
#Peak hax Hold
Log & & Cn Off
10 N —
dB/ ExtRefll 0cc B % Pwr
99.00 %
COBW Spar
Center 1.851 250 GHz Span 5 MHz |[ 2-00000000 MHz
#Res BW 30 kHz #VBW 1.3 MHz Sweep 5.12 ms (601 pts)
- - ¥ dB
Occupied Bandwidth Occ BW % Pur 99.00 % -26.00 dB
12610 MHZ »dB  -26.00 dB
Transmit Freg Error 1.987 kHz ROprlmlzle
% dB Bandwidth 1.413 MHz erlLeve

Mode : Up link - Output
Carrier band : CDMA - B
Frequency : 1851.25 MHz

- Agilent 15:49:49 Jun 14, 2007 L | hWeas Setup |
| M Avg Mumber
Ch Freq 1.85125 GHz Trig  Free 10
Occupied Bandwidth | I | On of
Avg Mode
Exp BEepeat
Ref 32.4 dBm Atten 20 dB
#Peak Mlax Hold
Log & © On off
10 ) EY <
dB/ Occ BW % Pwir
Offst 99.00 %
3T
dB
OBW Spar
Center 1.851 250 GHz Span 5 MHz || 2-00000000 MHz
Res BW 47 kHz VBW 470 kHz Sweep 2.12 ms (601 pts)
- - xdB
Qccupied Bandwidth Occ BW % Py 99.00 % 26.00 dB
1.2759 MHz wdB  -26.00 dB
Transmit Freg Error 9.991 kHz ROprImlzle
« dB Bandvwidth 1.443 WHz erieve
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Mode : Up link - Input
Carrier band : CDMA - M
Frequency : 1887.5 MHz

e Agilent 12:06:06 Jun 15, 2007 L [ Meas Setp |

l | Avg Mumber
Baze Ch Freq 1.8875 GHz Trig  Free 10
Occupied Bandwidth #3GPP W.CDMA [ [ | [l of
Center 1.887500000 GHz Avg Mode

Exp Repeat

Ref 20 dBm Atten 10 dB

#Peak T hax Hold

Log & Y On Off

10 N —

dBy ExtReflll ccc B % P

99.00 %
COBW Spar
Center 1.887 500 GHz Span 5 WHz || 500000000 MHz
#Res BW 30 kHz #VBW 1.3 MHz Sweep 5.12 ms (601 pts)
- - ¥ dB
Occupied Bandwidth Occ BW % Pur 99.00 % -26.00 dB
1.2626 MHz xdB  -26.00 dB
Transmit Fraq Errar 1.736 kHz Roprm'Zle
# dB Bandwidth 1.414 MHz erLave

Mode : Up link - Output
Carrier band : CDMA - M
Frequency : 1887.5 MHz

%5 Agilent 15:50:48 Jun 14, 2007 L | Trace |
I I
ChFreg 18975 GHz Tig_Free ||, , Trac93
Occupied Bandwidth | I | B _ _
Center 1.887500000 GHz | -
Ref 32.4 dBm Atten 20 dB
#Peak M Hold
Log & L+
10 S <
dB/ )
Offst Min Hold
3.7
dB
Center 1.887 500 GHz Span 5 MHz
Res BW 47 kHz VBW 470 kHz Sweep 2.12 ms (601 pts)
Occupied Bandwidth Occ BW % Pwr  99.00 % Blank
1.2739 MHz wdB  -26.00 dB
Transmit Freg Error 7206 kHz 1M?£e
 dB Bandwidth 1.436 MHz !
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Mode : Up link - Input
Carrier band : CDMA - T
Frequency : 1913.75 MHz

W Agilenf 12:09:22 Jun 15, 2007 L |FrequhanneI |
|
- Center Freq
Baze Ch Freq 1.91375 GHz Trig  Free 1 91375000 GHz
Occupied Bandwidth #IGPP W-CDMA | |
| Start Freq
1.91125000 GHz
Ref 20 dBm Atten 10 dB
#Peak Stop Freq
Log & & 1.91625000 GHz
10
dB/ =+ < Ext Ref CF Step
500.000000 kHz
Auto Man|
Freq Offset
Center 1.913 750 GHz Span 5 MHg || D-00000000 Hz
#Res BW 30 kHz #VBW 1.3 MHz Sweep 5.12 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pur 99.00 % |[fon off
1.2677 MHz wdB  -26.00 dB
Transmit Freg Error 1.655 kHz
 dB Bandwidth 1.415 tHz
Mode : Up link - Output
Carrier band : CDMA - T
Frequency : 1913.75 MHz
%% Agilent 15:51:50 Jun 14, 2007 L | Trace |
I I Trace
Ch Freg 1.91375 GHz Trig  Free " 2 3
Occupied Bandwidth | I | B _ _
Center 1.913750000 GHz | -
Ref 32.4 dBm Atten 20 dB
#Peak M Hold
Log <& &
10 S =
dB/ )
Offst Min Hold
3.7
dB i
I
Center 1.913 750 GHz Span 5 MHz
Res BW 47 kHz VBW 470 kHz Sweep 2.12 ms (601 pts)
Occupied Bandwidth Occ BW % Pwr 9900 % Blank
1.2761 MHz wdB  -26.00 dB
Transmit Freg Error 5159 kHz 1M?£e
 dB Bandwidth 1.433 MHz !
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Down link - Input
Carrier band : iDEN 18 MHz - B
Frequency : 851 MHz

% Agilent R T |Freg/Channel
l
- Center Freq
Ch Freg 851 MHz Trig  Free 851 000000 MHz
Occupied Bandwidth | I |
Center 851.0000000 MHz | Start Freq
850.975000 WHz
Ref -10 dBm #Atten 30 dB
#Samp T T Stop Freq
Loy | | 851.025000 WHz
1'] o ¢ ...I_. L ..o
dB/ > < CF Step
5.00000000 kHz
Auta Iar
il ALY I i 1y Freq Offset
Center 851.000 00 MHz Span 50 kHz || 000000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pur 89.00 % ||lon off
17 8075 kHZ wdB  -26.00 dB
Transmit Freg Error -50.858 Hz
% dB Bandwidth 18.679 kHz*
Mode : Down link - Output
Carrier band : iDEN 18 MHz - B
Frequency : 851 MHz _
W Agilent 16:02:08 Jun 14, 2007 L |FrequhanneI
l
- Center Freq
Ch Freg 851 MHz Trig  Free 851 000000 MHz
Occupied Bandwidth I |
| Start Freq
850.975000 MHz
Ref 31.7 dBm Atten 20 B
#Samy| | T T Stop Freq
Log o | | | - 851.025000 MHz
10 17—
dB/ =¥ L CF Step
Offst 57 5000000 kHz
3 Auto Mdan|
dB
i il Freq Offset

i
Center 851.000 00 MHz
#Res BW 470 Hz

j
Span 50 kHz

0.00000000 Hz

1

Transmit Freq Error
% dB Bandwidth

Occupied Bandwidth

VBW 4.7 kHz Sweep 660.6 ms (601 pts)
Occ BYW % Puwr 99.00 %
7.4643 kHz wdB  -26.00 dB
-23.259 Hz
18.434 kHz*

Signal Track
On Off
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link - Input
Carrier band : iDEN 18 MHz - M
Frequency : 860 MHz

e Agilent R T [FregiChannel |
l
- Center Freq
Ch Freq 860 MHz Trig  Free 8R0.000000 MHz
Occupied Bandwidth | I |
Center 860.0000000 MHz | Start Fraq
859.975000 MHz
Ref 10 dBm #Atten 30 dB
#Samp T T Stop Freq
Log | | BB0.025000 MHz
[ { | "y
1'] LTy L, Hi ul .l
dB/ Y ya CF Step
5.00000000 kHz
Auto Man|
i | ; KLk gl ]l_ Freq Offset
Center 860.000 00 MHz Span 50 kHz || 0:00000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Puwr 99.00 % |l|on off
17 6658 kHZ wdB  -26.00 dB
Transmit Freg Error 93279 Hz
1 dB Bandwidth 18572 kHz*

Mode : Down link - Output
Carrier band : iDEN 18 MHz - M
Frequency : 860 MHz

e Agilenf 16:01:37 Jun 14, 2007 L |FrequhanneI |
|
- Center Freq
Ch Freg gb0 MHz Trig  Free 8R0.000000 MHz
Occupied Bandwidth I |
| Start Freq
859.975000 MHz
Ref 31.7 dBm Atten 20 dB
#Samy| | T Stop Freq
Log P N 560.025000 MHz
10
dB/ =¥ = CF Step
Offst 87.5000000 kHz
M Auto Man
dB et il Lt il ]
" i i | | Freg Offset
Center 860.000 00 MHz Span 50 kHz || B-00000000 Hz
#Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth OccBW % Pwr 99.00% [lon off
17.1897 kHz wdB  -26.00 dB
Transmit Freg Error 183.225 Hz
# dB Bandwidth 18.642 kHz*
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Down link - Input
Carrier band : iDEN 18 MHz - T
Frequency : 869 MHz

e Agilent R T [FregiChanrel |
l

ChFreq 859 MHz Trig Free Bagggéggul: M
Occupied Bandwidth | I |

Center 869.0000000 MHz |

Start Freqg
B865.975000 MHz

Ref -10 dBm #Atten 30 dB
#Samp Stop Freg
Log B869.025000 MHz
", &
1'] <& LA il LAULILC LTEE ST
dB/ > < CF Step
5.00000000 kHz
Auto Iar
I| | | | -I--- Freq Offset
Center 869.000 00 MHz Span 50 kHz || 000000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pwr 99.00 % |llon off
17 5355 kHZ »dB  -26.00dB
Transmit Freg Error 50.606 Hz
% dB Bandwidth 18.643 kHz*
Mode : Down link - Output
Carrier band : iIDEN 18 MHz - T
Frequency : 869 MHz
e Agilent 16:02:31 Jun 14, 2007 L |FrequhanneI |
l
ChFreq 869 MHz Trig  Free 85(9:%35350': Kﬂquz
Occupied Bandwidth | I |

Center 869.0000000 MHz

| Start Freq
8638.975000 MHz

Ref 31.7 dBm Atten 20 dB
#Samy| | Stop Freq
869.025000 MHz
Log ! | &
10 L
Offst 87.5000000 kHz
M Auto Man|
dB BT | i b ]
YTl I | | i il Freq Offset
Center 869.000 00 MHz Span 50 kHz || D-00000000 Hz
#Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% |[fon off
17.6018 kHz wdB  -26.00 dB
Transmit Freg Error 99113 Hz
 dB Bandwidth 18.750 kHz*
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link - Input
Carrier band : iDEN 7 MHz - B
Frequency : 862 MHz

Occupied Bandwidth

e Agilent R T [FregiChannel |
l
ChFreq 862 MHz Trig  Free 853335355 el
Occupied Bandwidth | I |
Center 862.0000000 MHz | Start Freq
861.975000 MHz
Ref -10 dBm #Atten 30 dB
#Samp T Stop Freg
Log [ 862.025000 MHz
|
10 & . 1 TS
dB/ Y ya CF Step
5.00000000 kHz
Auta Iar
__I__ LM i ..... | Freq Offset
Center 862.000 00 MHz Span 50 kHz || 0-00000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Oce BW % Puwr 99.00 % |||on off
17 4959 kHZ »dB  -26.00 dB
Transmit Freg Error -10.258 Hz
% dB Bandwidth 18,572 kHz"
Mode : Down link - Output
Carrier band : iDEN 7 MHz - B
_ Freauencv : 862 MHz _
5 Agilent 16:03:54 Jun 14, 2007 L |FrequhanneI
l
ChFreq 862 MHz Trig  Free 85(2:%35360': Kﬂquz

Center 862.0000000 MHz

| Start Freq
861.975000 MHz

Ref 31.7 dBm Atten 20 dB
#Samy| | Stop Freq
Log > ! - 862.025000 MHz
10 11 LI
dB/ CF Step
Offst 87.5000000 kHz
31 Auto Man|
dB T I sty |
__1_ | | | _1._..._.._... Freq Offset
Center 862.000 00 MHz Span 50 kHz || D-00000000 Hz
#Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Qccupied Bandwidth Occ BW % Py 89.00 % [lon off
17 0633 kHZ xdB  -26.00dB
Transmit Freg Error 190.770 Hz
3 dB Bandwidth 158.392 kHz*
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link - Input
Carrier band : iDEN 7 MHz - M
Frequency : 865.5 MHz

e Agilent R T [FregiChannel |
l
ChFreq 8856 MHz Trig  Free BBEESE‘SEDF el
Occupied Bandwidth | I |
Center 865.5000000 MHz | Start Freq
B865.475000 MHz
Ref -10 dBm #Atten 30 dB
#Samp T T Stop Freg
Log [ [ 865525000 hHz
1'] o _...._.I L H LT | o
dB/ > F= CF Step
5.00000000 kHz
Auto Iar
LA | | | Freq Offset
Center 865.500 00 MHz Span 50 kHz || 000000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pur 99.00 % [lon off
17 8691 kHZ »dB  -26.00dB
Transmit Freg Error -119.802 Hz
% dB Bandwidth 18.583 kHz*
Mode : Down link - Output
Carrier band : iDEN 7 MHz - M
_ Freauencyv : 865.5 MHz _
s Agilent 16:03:28 Jun 14, 2007 L |FrequhanneI
l
ChFreq 8656 MHz Trig  Free BEEESS‘SEDF e
Occupied Bandwidth | I |

Center 865.5000000 MHz | Start Freg
865.475000 MHz
Ref 31.7 dBm Atten 20 dB
#Samy| | T Stop Freq
Log P | B865.525000 hMHz
10 i ' 4
dB/ > < CF Step
Offst 87 5000000 kHz
k3| Auto Man|
dB -y} i 1y
Tk | | | | i Freq Offset
Center 865.500 00 MHz Span 50 kHz || 000000000 Hz
#Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Qccupied Bandwidth Occ BW % Py 89.00 % [lon off
17.5995 kHz wdB  -26.00 dB
Transmit Freg Error -12.846 Hz
% dB Bandwidth 18.894 kHz*
FCC Certification Test Report
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link - Input
Carrier band : IDEN7 MHz - T
Frequency : 869 MHz

Occupied Bandwidth

e Agilent R T [FregiChannel |
l
ChFreq 869 MHz Trig  Free aagggéggulz bl
Occupied Bandwidth | I |
Center 869.0000000 MHz | Start Freq
B68.975000 MHz
Ref 10 dBm #Atten 30 dB
#Samp Stop Freg
Log 8R9.025000 MHz
W, ¢
1'] <& LIkl LALLL '
dB/ > < CF Step
5.00000000 kHz
Auto Ian
I| | | | _I___ Freq Offset
Center 869.000 00 MHz Span 50 kHz || 0-00000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Oce BW % Puwr 99.00 % |||on off
17.5355 kHz xd8  -2600dB
Transmit Freg Error 50.606 Hz
% dB Bandwidth 18.643 kHz*
Mode : Down link - Output
Carrier band : IDEN7MHz - T
Frequency : 869 MHz
5 Agilent 16:04:16 Jun 14, 2007 L |FrequhanneI |
l
Ch Freq 869 MHz Trig  Free 853335355 bl

Center 869.0000000 MHz | Start Freg
B8658.975000 hHz
Ref 31.7 dBm Atten 20 dB
#Samp| T Stop Freq
Log o [ N 869.025000 MHz
10 .......
dB/ = « CF Step
Offst 57 5000000 kHz
31 Auto tdan
dB iR | — ——
i | | i fidtstdl|  Freq Offset
Center 869.000 00 MHz Span 50 kHz || O-OH00000 Hz
#Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms {601 pts)
- - Signal Track
Qccupied Bandwidth Occ BW % Pur 89.00% |[fon off
17 9604 kHZ xdB  -26.00 dB
Transmit Freg Error 83.355 Hz
% dB Bandwidth 18.576 kHz*
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link - Input
Carrier band : iDEN 5 MHz - B
Frequency : 935 MHz

e Agilent R T [FregiChannel |
l
- Center Freqg
Ch Freq 935 MHz Trig  Free 93000000 MHz
Occupied Bandwidth I |
Start 934.9750000 MHz | Start Freq
934.975000 MHz
Ref -10 dBm #Atten 30 dB
#Samp | T T Stop Freg
Loy ! l ! 935.025000 WHz
10 l‘> ] P e
dB/ Y ya CF Step
5.00000000 kHz
Auta Iar
i | i '] Tk ..I._......._ i b LA Freq Offset
Start 934.975 00 MHz Stop 935.025 00 MHz || 000000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pwr 99.00 % |[fon off
17.3116 kHz wdB  -26.00 dB
Transmit Freg Error -231.288 Hz
% dB Bandwidth 18.418 kHz*
Mode : Down link - Output
Carrier band : iDEN5 MHz - B
Frequency : 935 MHz
# Agilent 18:05:08 Jun 14, 2007 L [Freq/Channel |
l
- Center Freq
Ch Freg 935 hHz Trig  Free 935 000000 MHz
Occupied Bandwidth | I |
Center 935.0000000 MHz | Start Freq
934.975000 WHz
Ref 31.7 dBm Atten 20 dB
#Samp) I [ [ Stop Freq
935.025000 WH
I1_Oog 3 | ..___1__ [ < z
dB/ > < CF Step
Offst 575000000 kHz
M Auto Man|
dB
AR i I N A Freq Offset
Center 935.000 00 MHz Span 50 kHz || D-00000000 Hz
#Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% |[fon off
17 3941 kHZ wdB  -26.00 dB
Transmit Freg Error 51.384 Hz
% dB Bandwidth 18.704 kHz*
FCC Certification Test Report
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link - Input
Carrier band : iDEN 5 MHz - M
Frequency : 937.5 MHz

e Agilent R T [FregiChannel |
l
ChFreq 9376 MHz Trig  Free 93?235%55 el
Occupied Bandwidth | I |
Center 937.5000000 MHz | Start Freq
937 475000 MHz
Ref 10 dBm #Atten 30 dB
#Samp Stop Freg
Log 937 525000 MHz
10 Al b 43
dB/ =3 ran CF Step
5.00000000 kHz
Auta Iar
I ey I Wi Freq Cffset
Center 937.500 00 MHz Span 50 kHz || 0-00000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Oce BW % Puwr 99.00 % |||on off
17 4975 kHZ »dB  -26.00 dB
Transmit Freg Error -110.143 Hz
% dB Bandwidth 18.542 kHz*
Mode : Down link - Output
Carrier band : iDEN 5 MHz - M
Frequency : 937.5 MHz
e Agilent 16:04:45 Jun 14, 2007 L |FrequhanneI |
l
ChFreq  937.6 MHz Trig  Free 939235‘350': e
Occupied Bandwidth | I |

Center 937.5000000 MHz | Start Freq
937 475000 MHz
Ref 31.7 dBm Atten 20 dB
#Samy| I Stop Freq
937 525000 hHz
Log 3 Pttt
10 £
dB/ = « CF Step
Offst 87.5000000 kHz
31 Auto Man|
dB il I ]
_u_Jf_ . | T_ L i Freq Offset
Center 937.500 00 MHz Span 50 kHz || D-00000000 Hz
#Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Qccupied Bandwidth Occ BW % Py 89.00 % [lon off
17.4566 kHz wdB  -26.00 dB
Transmit Freg Error 15,428 Hz
 dB Bandwidth 18.658 kHz*
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link - Input
Carrier band : iDEN5 MHz - T
Frequency : 940 MHz

e Agilent R T [FregiChannel |
l
- Center Freqg
Ch Freq 940 MHz Trig  Free 940.000000 MHz
Occupied Bandwidth | I |
Center 940.0000000 MHz | Start Freq
939.975000 MHz
Ref 10 dBm #Atten 30 dB
#Samp T Stop Freg
Log | 940.025000 MHz
i7 TS
w 1 ARl
dB/ > < CF Step
500000000 kHz
Auto Man|
LAl __..|....._.. i i | | 1T, Freq Offset
Center 940.000 00 MHz Span 50 kHz || 000000000 Hz
Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pur 99.00 % [lon off
17 71 83 kHZ wdB  -26.00 dB
Transmit Freg Error 26.481 Hz
i dB Bandwidth 18.702 kHz"

Mode : Down link - Output
Carrier band : IDEN5MHz - T
Frequency : 940 MHz

e Agilent 16:08:30 Jun 14, 2007 L |FrequhanneI |
|
- Center Freq
Ch Freq 940 MHz Trig  Free 940 000000 MHz
Occupied Bandwidth | I |
Center 940.0000000 MHz | Start Freq
939.975000 MHz
Ref 31.7 dBm Atten 20 dB
#Samy| Stop Freq
Log 1 940.025000 MHz
&
10
dB/ > e CF Step
Offst 87.5000000 kHz
31 Auto Man|
dB |
i i | | L Lk Freq Offset
Center 940.000 00 MHz Span 50 kHz || D-00000000 Hz
#Res BW 470 Hz VBW 4.7 kHz Sweep 660.6 ms (601 pts)
- - Signal Track
Qccupied Bandwidth Occ BW % Pur 89.00% |[fon off
17.2134 kHz wdB  -26.00 dB
Transmit Freg Error 57406 Hz
 dB Bandwidth 18.457 kHz*
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Down link - Input
Carrier band : CDMA - B
Frequency : 1931.25 MHz

- Agilent 11:32:03 Jun 15, 2007 L | Meas Setup_|

| I Avg rumoer
Base Ch Freg 1.93125 GHz Trig  Free 10
Occupied Bandwidth #3GPP W-CDMA [ ] (o Off
Ref Level -20.00 dBm Avg Mode

Exp BEepeat

Ref 20 dBm Atten 10 dB

#Peak hax Hold

Log £ 1+ 3 On off

10

dB/ - “

ExtReflll o By % P
99.00 %

COBW Spar

Center 1.931 250 GHz Span 5 MHz || 3-00000000 kHz
#Res BW 30 kHz #VBW 1.3 MHz Sweep 5.12 ms (601 pts)
- - ¥ dB
Qccupied Bandwidth Occ BW % Py 99.00 % 26.00 dB
1 2658 MHZ ¥ dB -26.00 dB
Transmit Freg Error 1.279 kHz ROprlmlzle
x dB Bandwidth 1.415 MHz erLeve
Mode : Down link - Output
Carrier band : CDMA - B
Frequency : 1931.25 MHz
e Agilent 15:86:37 Jun 14, 2007 L |FrequhanneI |
l
- Center Freq
Ch Freq 1.93125 GHz Trig  Free 1 93125000 GHz
Occupied Bandwidth I |
| Start Freq
1.92875000 GHz
Ref 32.4 dBm Atten 20 dB
#Peak Stop Freq
Log & & 1 93375000 GHz
10
dB/ = & CF Step
Offst 57 5000000 kHz
317 oo _ Auta Man
B
Freq Offset
Center 1.931 250 GHz Span 5 MHg || ©-00000000 Hz
Res BW 47 kHz VBW 470 kHz Sweep 2.12 ms (601 pts)
- - Signal Track
Qccupied Bandwidth Occ BW % Py 89.00 % [lon off
1 2734 MHZ »dB  -26.00 dB
Transmit Freg Error 11.084 kHz
# dB Bandwidth 1.433 MHz
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Project Number: 07CA29340

File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link - Input
Carrier band : CDMA - M
Frequency : 1967.5 MHz

& Agilent 12:01:22 Jun 15,2007 L Freg/Channel |
l
- Center Freq
Base Ch Freg 1.9675 GHz Trig  Free 1 9R750000 GHz
Occupied Bandwidth #IGPP W-CDMA | |
| Start Freq
196500000 5Hz
Ref 20 dBm Atten 10 dB
#Peak Stop Freq
Log Y < 197000000 GHz
10
dB/ Ext Ref CF Step
500.000000 kHz
Auto hdan|
Freq Offset
Center 1.967 500 GHz Span 5 MHg || B-00000000 Hz
#Res BW 30 kHz #VBW 1.3 MHz Sweep 5.12 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pwr 9300 % |llon off

wdB  -26.00 dB

1.2693 MHz
Transmit Freg Errar -486.971 Hz
% dB Bandwidth 1.413 MHz

Mode : Down link - Output
Carrier band : CDMA - M
Frequency : 1967.5 MHz

5 Agilent 15:57:28 Jun 14, 2007 L |FrequhanneI |
l
- Center Freq
Ch Freg 1.9675 GHz Trig  Free 1 96750000 GH=
Occupied Bandwidth I |
| Start Freq
1.96500000 GHz
Ref 32.4 dBm Atten 20 B
#Peak Stop Freq
Log o N 1.97000000 GHz
10
dB/ = & CF Step
Offst §7.5000000 kHz
3T feeas Auto Man|
dB
Freq Offset
Center 1.967 500 GHz Span 5 MHg || 00000000 Hz
Res BW 47 kHz VBW 470 kHz Sweep 2.12 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % P 99.00 % |[|on off

xdB -26.00 dB

1.2747 MHz
Transmit Freq Error 11.023 kHz
% dB Bandwidth 1.432 MHz
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link - Input
Carrier band : CDMA - T
Frequency : 1993.75 MHz

& Agilent 12:02.05 Jun 15,2007 L Freg/Channel |
l
- Center Freq
Base Ch Freg 1.99375 GHz Trig  Free 1 99375000 GHz
Occupied Bandwidth #IGPP W-CDMA | |
| Start Freq
1.99125000 GHz
Ref 20 dBm Atten 10 dB
#Peak T Stop Freq
Log o e 1.99625000 GHz
10
dB/ > “« Ext Ref CF Step
500.000000 kHz
Auto hdan|
Freq Offset
Center 1.993 750 GHz Span 5 MHg || B-00000000 Hz
#Res BW 30 kHz #VBW 1.3 MHz Sweep 5.12 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pwr 9300 % |llon off

wdB  -26.00 dB

1.2697 MHz
Transmit Freg Errar 4.944 kHz
% dB Bandwidth 1.410 MHz

Mode : Up link - Output
Carrier band : CDMA - T
Frequency : 1993.75 MHz

xdB -26.00 dB

5 Agilent 15:58:16 Jun 14, 2007 L |FrequhanneI |
l
- Center Freq
Ch Freg 1.99375 GHz Trig  Free 1 99375000 GH=
Occupied Bandwidth I |
| Start Freq
1.99125000 GHz
Ref 32.4 dBm Atten 20 B
#Peak Stop Freq
Log S y 1.99625000 GHz
10
dB/ > £ CF Step
Offst §7.5000000 kHz
3.7 uto Man
dB
Freq Offset
Center 1.993 750 GHz Span 5 MHg || B-00000000 Hz
Res BW 47 kHz VBW 470 kHz Sweep 2.12 ms (601 pts)
- - Signal Track
Occupied Bandwidth Occ BW % P 99.00 % |[|on off

1.2776 MHz
Transmit Freq Error 4.705 kHz
% dB Bandwidth 1.446 MHz
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File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

3.5 Test Conditions and Results — Emission Mask

Test
Description

high channel frequencies.

Measurements were made in the laboratory environment. Emission mask measurement was
made using a direct connection between RF output of the EUT and spectrum analyzer.
Measurement has been performed with the EUT set to maximum output level at low, mid and

Basic Standard

47 CFR § 2.1049,

Occupied Bandwidth Limits

MHz Operation
0-12.5kHz:0dBc

12.5-37.5kHz : 116*log10(F/6.1)dB
37.5 kHz - : 43 plus 10 log10(P) dB
2. §90.669 Emission Limits — 25 kHz Channel Spacing — 900 MHz Operation
On any frequency in an MTA licensee’s spectrum block that is adjacent to a non-MTA frequency,
the power of any emission shall be attenuated below the transmitter power (P) by at lease 43 plus

10log10(P) dB or 80 dB, whichever is the lesser attenuation.

1. §90.691 Emission Mask Requirements for EA-Based Systems — 25 kHz Channel Spacing — 800

Emission Mask Configuration Settings

Power Interface Mode #

EUT Configurations Mode #

EUT Operation Mode #

(See Section 2.4) (See Section 2.9) (See 2.6)
1 3,4 3,4
Supplementary information: None
Emission Mask Test Equipment
Test Equipment Used

Description Manufacturer Model Identifier Cal. Date Cal. Due
Signal Generator Aeroflex IFR3413 341006/212 2006-05-12 2007-05-12

Spectrum Analyzer Agilent E4440A MY44022474 |2006-11-06 2007-11-06

Fixed Attenuator H.P 8498A 3318A10568
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Table 5 Emission Mask measured results

Table 5-1 Uplink results

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Carrier Band

UP LINK Bandwidth (kHz)

Frequency (MHz) Emission mask Results

806 § 90.691 Pass

iDEN 18 MHz 815 § 90.691 Pass
824 § 90.691 Pass
817 § 90.691 Pass

iDEN 7 MHz 820.5 § 90.691 Pass
824 § 90.691 Pass
896 § 90.669 Pass

iDEN 5 MHz 898.5 § 90.669 Pass
901 § 90.669 Pass

Supplementary information: Modulation signal 16-QAM, 99% bandwidth
-.Measurement was made on iDEN mode only
Table 5-2 Downlink results
Carrier Band DOWN LINK Bandwidth (kHz)
Frequency (MHz) Input channel Results

851 § 90.691 Pass

iDEN 18 MHz 860 § 90.691 Pass
869 § 90.691 Pass
862 § 90.691 Pass

iDEN 7 MHz 865.5 § 90.691 Pass
869 § 90.691 Pass
935 § 90.669 Pass

iDEN 5 MHz 937.5 § 90.669 Pass
940 § 90.669 Pass

Supplementary information: Modulation signal 16-QAM, 99% bandwidth
-.Measurement was made on iDEN mode only
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Figure 3 Emission Mask Plots

Mode : Up link
Carrier band : 18 MHz - B
Frequency : 806 MHz

Agilent 19:15:56 Jun 14, 2007 L |FrquChanneI |
l
ChFreq 808 MHz Trig Free Bnggg;?gulz K:?qu
Spectrum Emission Mask |94.29% of 5 Avg I |
Center 806.0437500 MHz | Start Freg
B0E.037500 MHz
Total Pwr: 25.10 dBm
Ref 29.004Bm Spectrum (Ref. Tatal Pwr) Stop Freq
10.00
ey - B0E.050000 MHz
CF Step
1.25000000 kHz
Auto hdan
| | Freq Offset
i | | 0.00000000 Hz
506 MHz 506 MHz
Total Pur Ref: 2510 dBm  / 25.0000 kHz Signal Track
Lawwer Upper
Star(H=) StopiHz)  hieaz BUHZ) dBm Fraq(Hz) dBm Freq(Hz) On m
0.0000 12.500 k 300.00 12.22 506.00 M 12.83 506.00 M
12500 k 37.500 k 300.00 -55.74 805.99 W -53.14 B06.01 M
37.500 k 50.000 k 300.00 61,64 805.95 M -60.52 506.05 M
Mode : Up link
Carrier band : 18 MHz - M
Frequency : 815 MHz
Agilent 19:13:08 Jun 14, 2007 L |FrquChanneI
[ |
ChFreq 815 MHz Trig  Free Sggggg{fﬁz
Spectrum Emission Mask |94.29% of 5 Avg I |
Center 815.0437500 MHz | Start Freq
515.037500 MHz
Total Pwr: 24.66 dBm
Ref 29.00dBm Spectrum (Ref. Tatal Pwr) Stop Freq
10.00
ey T §15.050000 MHz
CF Step
1.25000000 kHz
Auto hdan
I | Freq Offset
o | | ! 0.00000000 Hz
8132 MHz 815 MHz
Total Pur Ref: 2466 dBm [ 25.0000 kHz Signal Track
Lower Upper
Star(H=) StoprH=) Mleas BUIHZ) dBm FreqiHz) dBm Freq(Hz) On Qf
0.0000 12500 k 300.00 12.43 515.00 M 11.54 215.00 M
12,500 k 27500 k 300.00 5165 21492 M 50 65 216.01 M
37.500 k 50.000 k 300.00 5133 S14.95 M -59.91 215.04 M
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Mode : Up link
Carrier band : 18 MHz - T
Frequency : 824 MHz

Spectrum Emission Mask |94.29% of & Avg I |

#: Agilent 19:20:41 Jun 14,2007 L [Freg/Charnel_|
l
ChFreq 824 MHz Tia e || 37 o4ores s

Center 8§24.0437500 MHz | Start Freq
824 037500 MHz
Total Pwr: 25.20 dBm
Ref 22.00dBm Spectrum (Ref. Tatal Pwr)
10.00 824 D%tu%gu':nﬁg
dBf . )
CF Step
1.25000000 kHz
Auto hdan
ey Freq Offset
[ i 0.00000000 Hz
824 MHz G824 MHz
Total Fuwr Ret: 2520 dBm ¢ 25.0000 kHz Signal Track
Lower Upper
Star(H=) StoprH=) Maas BUNIH=) dBm FraqiHz) dBm Freq(H=) On Qf
0.0000 12.500 k 00,00 12.05 23.99 M 13.07 224.00 b
125800 k 700k 300,00 -4 53 300 M -5 B £24.01 W
37500 k 50.000 k 00,00 -G0.568 22395 M -50.24 224.05 M
Mode : Up link
Carrier band : 7 MHz - B
Frequency : 817 MHz
e Agilenf 19:22:02 Jun 14, 2007 L Freg/Channel |
| |
ChFreq  B17 MHz Trg  Free 81?‘32;?;5{?@
Spectrum Emission Mask |9?.14% of 5 Avg I
Center 817.0437500 MHz | Start Freg
817037500 tHz
Total Pwr: 24,39 dBm
Ref 29.00dBEm ] Spectrum (Ref. Tatal Pwr) Stop Freq
I
10.00 ! 817.050000 MHz
dBf il
CF Step
1.25000000 kHz
Auto Man
[ Freq Offset
| | | ! 0.00000000 Hz
817 hHz 17 hiHz
Total Fur Ref: 2420 dBm ¢ 25.0000 kHz Signal Track
Lowwer Uppear
Star(H=z) StopiHz) Meas BUWTHZ) dBm Freq(Hz) dBm FreqiHz) On m
0.0000 12,500 k 300.00 11.15 21600 M 11.63 217.00 1
12,500 k 37500k 300.00 -0 45 216,99 M -40.21 F17.01
7 E00 k 500000 k 300.00 5130 21696 M B0.43 217.05 W
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Mode : Up link
Carrier band : 7 MHz - M
Frequency : 820.5 MHz
W Agilent 19:22:44 Jun 14, 2007 L |FrequhanneI
I I
ChFreq 8205 MHz Trig Free 82%‘;2;?;;{?@
Spectrum Emission Mask |94.29% of 5 Avg I |
Center 820.5437500 MHz | Start Freq
520537500 MHz
Total Puwr: 26.37 dBm
Ref 29.00dEm Spectrum (Ref. Total Pwr) Stop Freq
. : .
10.00 ' £20.550000 MHz
dBy e tita il
CF Step
1.25000000 kHz
Auto hdan
i Freq Offset
™ [ | 0.00000000 Hz
8205 MHz 8205 MHz
Total Pur Ref: 2527 dBm £ 25.0000 kHz S|gna| Track
Lower Upper
Star(H=) StoprHz) Mleas BUHZ) dBm FreqiHz) dBm Freq(Hz) On m
0.0000 12,500 k 200.00 12.19 22040 M 1247 220,50 M
12,500 k 37,500 k 30000 -46.87 52049 M -47 43 82051 M
37,500 k 50,000 k 20000 -60.38 22045 M -60.20 520,55 M
Mode : Up link
Carrier band : 7MHz - T
Frequency : 824 MHz
W Agilent 13:21:14 Jun 14, 2007 L |FrequhanneI
[ |
ChFreq 824 MHz Trig Free BQEEQE%DF K:?qu
Spectrum Emission Mask 97.14% of & Avg I |
| Start Freq
824.037500 MHz
Total Puwer: 25.26 dBm
Ref 29.00dBm ] Spectrum (Ref. Tatal Pwr) Stop Freq
10.00
ey T §24.050000 MHz
CF Step
1.25000000 kHz
Auto hdan
= ey Freq Offset
' | 0.00000000 Hz
524 MHz 524 MHz
Total Fuur Ref: 2626 dBm  { 25.0000 kHz Signal Track
Lawwer Upper
Star(H=) StopiHz)  hieaz BUHZ) dBm Fraq(Hz) dBm Freq(Hz) On m
0.0000 12,500 k 300,00 12.58 823.99 M 11.78 524.00 M
12,500 k 37,500 k 300,00 -45.28 £23.00 M -45.90 224.01 M
37,500 k 50,000 k 300,00 -60.52 823.96 M 5184 524.04 M
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Mode : Up link
Carrier band : 5MHz - B
Frequency : 896 MHz
¥ Agilent 18:58:06 Jun 14, 2007 L |FrquChanneI
[ |
ChFreq 898 MHz Trig Free nggg%g K:?qu
Spectrum Emission Mask |92.DD% of 5 Avg I |
Center 896.0312500 MHz | Start Freq
895 012500 MHz
Total Puwer: 2453 dBm
Ref 29.004Bm Spectrum (Ref. Tatal Pwr) Stop Freq
10.00
ey — 295 050000 MHz
CF Step
1. 26000000 kHz
Auto hdan
T Freq Offset
i | 0.00000000 Hz
896 hMHz 896 hiHz
Total Furr Ref: 2483 dBm ¢ 25.0000 kHz Signal Track
Lawwer Upper
Star(H=) StopiHz)  hieaz BUHZ) dBm Fraq(Hz) dBm Freq(Hz) On m
0.0000 12,500 k 300.00 11.47 20600 W 12.10 BOE.00 b
12,500 k £0.000 ke 300.00 -40.27 205.00 M 4003 20602 b
Mode : Up link
Carrier band : 5 MHz - M
Frequency : 898.5 MHz
#- Agilent 18:57:21 Jun 14, 2007 L | Offset/Limits
I I Offset
Ch Freg §93.5 MHz Trig  Free 4 BECDEF
Spectrum Emission Mask |BB.DD% of 5 Avg I | _____
Absolute Limit Start -45.00 dBm | Abs Start
-45.00 dBm
Total Puwr: 26.04 dBm
Ref 29.00dBm Spectrum (Ret: Total Pwr) Abs Stop
10.00 -45.00 dBm
dgd e Couple hdan|
Rel Start
-30.00 dB
Rel Stop
_______ -30.00 dB
[ [ 1 Couple tan
85985 MHz 2935 MHz
Total Pur Ref: 25.04 dBm £ 25.0000 kHz Fa” Mask
Laweer Upper ’
Start{Hz) Stop(Hz)  hieas BAHzZ) dBm  FreqHz) dBm  Freq(Hz) Ahsolute
0.0000 12,500 k 200,00 1342 20250 M 12.50 20850
12500 k 50.000 k 300,00 45,19 B08.99 W -40.79 20851
More
2of2
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Mode : Up link
Carrier band : 5 MHz - T
Frequency : 901 MHz

e Agilent 18:58:49 Jun 14, 2007 L |Frequhanne| .
I I
ChFreq 901 MHz Trig  Free QD?'SQEQDF i
Spectrum Emission Mask 92.00% of & Avg I |
| Start Freq
901.012500 MHz
Total Pwr: 24.74 dBm
Ref 22.00dBm ] Spectrum (Ref. Tatal Pwr) ]
10.00 ant D%tu%gu':nﬁg
dBf . ]
CF Step
1.25000000 kHz
Auto hdan
Freq Offset
! e T 0.00000000 Hz
201 MHz 01 MHz
Total Fuwr Ret: 2474 dBm ¢ 25.0000 kHz Signal Track
Lower Upper
Star(H=) StoprH=) Maas BUNIH=) dBm FraqiHz) dBm Freq(H=) On Qf
0.0000 12.500 k 00,00 12.46 a00.99 M 11.04 901.00 hd
125800 k 50.000 k 300,00 40 2 Q00,99 M 5117 a01.01
Mode : Down link
Carrier band : 18 MHz - B
Frequency : 851 MHz
weo Agilenf 19:12:02 Jun 14, 2007 L | hWeas Setup
| | Avg Number
Ch Freg 851 MHz Trig  Free 5
Spectrum Emission Mask 2.86% of 5 Ay I | On Off
Number of Averages 5 | Meas Type ,
Total Pwr Ref
Total Pwr: 23.88 dBm
Ref 29.00dBm ] Spectrum (Ref. Tatal Pwr) ]
10.00 i Ref Channel ¥
dB# ]
OffsetiLimits ¥
a i Result Index
I e Fr | 3
251 MHz 251 MHz
Total Pur Ref: 2382 dBm 7 25.0000 kHz Opt|m|ze
Lower Upper
Star(Hz) StoptHz)  Meas BYHZ) dBm  FreqiHz) dBm  FreqHz) Ref Level
0.0000 12.500 k 00,00 11.21 851.00 M 11.50 251.01 M
12500 k 7500k 300,00 47 54 B50.99 -7 56 251.01 W
=7 800 k £0.000 k 200,00 6030 26096 M EIRE 251.04 W More
10of2
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Mode : Down link
Carrier band : 18 MHz - M
Frequency : 860 MHz
W Agilent 19:12:54 Jun 14, 2007 L |Fre§fChanneI I
[ I
ChFreq 860 MHz Trig Free BE(D:EL];?;DF M
Spectrum Emission Mask 97 .14% of 5 Avy I
| Start Freq
8E0.037500 MHz
Total Puwer: 25.07 dBm
Ret 29.00dBm Spectrum (Ref. Total Pwr) Stop Freq
10.00 860.050000 MHz
dB/ o
CF Step
1.25000000 kHz
Auto Man|
Freq Offset
| ety || 0.00000000 Hz
8E60 MHz 860 MHz
Total Pur Ref: 2507 dBm  / 25.0000 kHz Signal Track
Lawwer Upper
Star/H=) StopiHz) hdeas BATHZ) dBm FreqiHz) dBm FreqiHz) On ﬁf
0.0000 12,500 k 300,00 1158 860.00 M 11.54 560.01 M
12,500 k 37,500 k 300,00 -43.04 85008 M -44.76 860.01 M
37,500 k 50,000 k 300,00 -50.02 £50.05 M -55.00 260.04 M
Mode : Down link
Carrier band : 18 MHz - T
Frequency : 869 MHz
e Agilent 12:13:47 Jun 14, 2007 L Freg/Channel |
l
ChFreq 869 MHz Trig Free 85%’32;?;5 M
Spectrum Emission Mask |94.29% of 5 Avg I |
Center 869.0437500 MHz | Start Freg
§69.037500 MHz
Total Pwr: 24.49 dBm
Ref 29.00dEm Spectrum (Ref. Tatal Pwr) Stop Freq
10.00
ey - 865.050000 MHz
CF Step
1.25000000 kHz
Auto Man|
Freq Offset
| T ! 0.00000000 Hz
869 MHz 869 MHz
Total Pur Ref: 24.40 dBm [ 25.0000 kHz Signal Track
Lower Upper
Star{H=) StopiH=z) Meas BNTHZ) dBm FreqiHz) dBm Freq{Hz) On m
0.0000 12.500 k 00,00 11.68 262.99 M 1094 269.00 h
12,500 k 37,500 k 30000 -44.74 565.99 M -45 30 869.01 M
37 500 k 50,000 k 20000 50,11 262,05 M 5797 260,04 M
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Mode : Down link
Carrier band : 7 MHz - B
Frequency : 862 MHz

Spectrum Emission Mask |94.29% of 5 Awy I |

- Agilent 19:15:37 Jun 14, 2007 L Freq/Channel
' ]
Ch Freg 852 MHz g Free Center Freq

G62.043750 MHz

Center 862.0437500 MHz | Start Freq
852 057500 MHz
Total Puwr: 24.96 dBm
Ref 29.00dEm Spectrum (Ref: Total Pwr)
10.00 ! 862 D%’tucu)gulznﬁg
dB/ e '
CF Step
1.25000000 kHz
Auto hdan
Freq Offset
| | T ikt L 0.00000000 Hz
852 MHz 862 MHz
Total Pur Ref: 2405 dBm ¢ 25.0000 kHz Signal Track
Lower Upper
Star(H=z) StoprHz) Meas BVIHZ) dBm FreqiHz) dBm Freq(Hz) On Qf
0.0000 12500 k 300,00 11.03 251.99 M 1242 S62.01 W
12500 k 7500k 200,00 43 53 261.99 M 4436 262.01 W
37500 k 50,000 k 200,00 60,30 261.95 M 55 65 26204 W
Mode : Down link
Carrier band : 7 MHz - M
Frequency : 865.5 MHz
wWeo Agilenf 19:14:49 Jun 14, 2007 L |FrquChannel
l
ChFreq 8855 MHz Trig Free aagiﬁﬁéﬂfﬂ
Spectrum Emission Mask |9?.1f1% of 5 Avg I |
Center 865.5437500 MHz | Stairt Freq
865.537500 MHz
Total Pwr: 28.26 dBm
Ref 29.00dBm Spectrum (Ref. Tatal Pwr)
10.00 865 situ%gulznﬁg
dB/ )
CF Step
1.25000000 kHz
Auto Man|
i Freq Offset
TR L i | T 0.00000000 Hz
8555 MHz BE5.5 MHz
Total Fur Ref: 2626 dBm £ 25.0000 kHz Signal Track
Lower Upper
Star{H=) StopiH=z) Meas BNTHZ) dBm FreqiHz) dBm Freq{Hz) On m
0.0000 12.500 k 200,00 12.08 26550 M 12.20 265.50 M
12500 k 7500k 300,00 4359 BE5.99 4370 S65.51 W
=7 800 k £0.000 k 200,00 B0 E2 26595 M 57 42 265,54 W
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Mode : Down link
Carrierband : 7MHz - T
Frequency : 869 MHz

- Agilent 19:16:23 Jun 14, 2007 L |FrquChanneI |
l
ChFreq 869 MHz Trig Free 85%’32;?;5 M
Spectrum Emission Mask |94.29% of 5 Avg I |
Center 869.0437500 MHz | Start Freg
869.057500 MHz
Total Pwr: 24,19 dBm
Ref 29.00dBm Spectrum (Ref. Tatal Pwr)
10.00 869 D?tu%gu':nﬁg
dB¢ i '
CF Step
1.25000000 kHz
Auto Man|
i | Freq Offset
| =T 0.00000000 Hz
858 MHz 869 MHz
Total Fur Ref: 2418 4Bm £ 25.0000 kHz Signal Track
Lower Upper
Star{H=) StopiH=z) Meas BNTHZ) dBm FreqiHz) dBm Freq{Hz) On m
0.0000 12.500 k 200,00 11.04 262.09 M 1067 268.01 W
12500 k 7500k 300,00 45 26 BE2.09 W -5 it S62.01
=7 800 k £0.000 k 200,00 -B0.22 26206 M 50 F0 268,04 W

Mode : Down link
Carrier band : 5MHz - B
Frequency : 935 MHz

% Agilenf 19:03:55 Jun 14, 2007

L |Fre§fChanneI I

[ I
- Center Freq
Ch Freg 935 MHz Trig  Free 936031250 MH=
Spectrum Emission Mask 92.00% of 5 Avy I
| Start Freq
935.012500 MHz
Total Puwer: 25.03 dBm
Ret 29.00dBm Spectrum (Ref. Total Pwr) <t
: : op Freq
10.00 935050000 MHz
dB/ it
CF Step
1.25000000 kHz
Auto Man|
I | Freq Offset
AR KA i TN R 0.00000000 Hz
935 MHz 935 tHz
Total Pur Ref: 2502 dBm  / 25.0000 kHz Signal Track
Lawwer Upper
Star/H=) StopiHz) hdeas BATHZ) dBm FreqiHz) dBm FreqiHz) On ﬁf
0.0000 12,500 k 200.00 12.25 935.00 M 12.27 93500
12,500 k 50,000 k 300.00 5181 034.92 M -50.38 93501 M
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Mode : Down link
Carrier band : 5 MHz - M
Frequency : 937.5 MHz

i Agilent 19:03:11 Jun 14, 2007

5 L Freg/Channel
[ I
ChFreq  937.6 MHz Trig Free 93?22%0': M
Spectrum Emission Mask 88.00% of 5 Avy I
| Start Freq
937 512500 tHz
Total Puwer: 26.81 dBm
Ret 29.00dBm Spectrum (Ref. Total Pwr) Stop Freq
10.00 937550000 MHz
dB/ nts
CF Step
126000000 kHz
Auto Man|
[ iy Freq Offset
[ | | | [ 0.00000000 Hz
9375 MHz 037 .5 MHz
Total Fur Ref: 2681 dBm 4 25.0000 kHz Signal Track
Lawwer Upper
Star/H=) StopiHz) hdeas BATHZ) dBm FreqiHz) dBm FreqiHz) On ﬁf
0.0000 12,500 k 300.00 14.14 ST A0 M 12.59 23751 M
12,500 k 50,000 k 300.00 4511 OET A0 M 47 75 3T 51 M
Mode : Down link
Carrier band : 5MHz - T
Frequency : 940 MHz
e Agilent 19:04:41 Jun 14,2007 L |Fre§;‘ChanneI I
I I
ChFreq 940 MHz Trig  Free gagﬁgﬁémi
Spectrum Emission Mask |92.DD% of 5 Awy I |
Center 940.0312500 MHz | Start Freg
Q40.012500 MHz
Total Puwr: 25.69 dBm
Fef 29.00dBm ] Spectrum (Ref: Total Pwr) Stop Freq
10.00 |
ey | 940050000 MHz
CF Step
1.25000000 kHz
Auto hdan
| Freq Offset
| | | | | 0.00000000 Hz
240 MHz 240 MHz
Total Pur Ref: 2569 dBm £ 25.0000 kHz S|gna| Track
Lower Upper
Star(H=z) StoprHz) Meas BVIHZ) dBm FreqiHz) dBm Freq(Hz) On Qf
0.0000 12500 k 300,00 12.31 230,99 M 1242 04001 1
12500 k £0.000 k 200,00 ELRT 030,99 M -40 34 040.02 h
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3.6 Test Conditions and Results — Spurious Emission at Antenna Terminal

Test Measurements were made in the laboratory environment. Conducted spurious emission
Description | measurement was made using a direct connection between RF output of the EUT and
spectrum analyzer. A modulated carrier signal from the generator was applied to the both
uplink and down link port of the EUT. Measurement has been performed with the EUT set to
maximum output level at low, mid and high channel frequencies. The spectrum was
investigated from 30 MHz to 10™ harmonics of carrier.

Inter-modulation requirements were performed with two modulated carriers set at 1 MHz
deviation. One carrier was set at the band edge of both Uplink and Downlink and other carrier
was set at 1 MHz deviation from the first carrier.

Basic Standard 47 CFR § 2.1051, § 90.210 & § 90.669, § 24.238

Spurious Emission Limits

§ 90.210 & § 90.669 Emission limit :
On any frequency in an MTA licensee’s spectrum block that is adjacent to a non-MTA frequency,
the power of any emission shall be attenuated below the transmitter power(P) by at lease 43+ 10log+o(P)
dB or 80 dB, whichever is the lesser attenuation.

§ 24.238 Emission limitations for Broadband PCS equipment
Out of band emissions. The power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

Conducted Spurious Emission Configuration Settings

Power Interface Mode # EUT Configurations Mode # EUT Operation Mode #
(See Section 2.4) (See Section 2.9) (See 2.6)
1 3,4 3,4
Supplementary information: None

Conducted spurious emission Spectrum Analyzer Settings

Frequency Range (MHz) Resolution Bandwidth Resolution Bandwidth
30 MHz ~ 1 GHz 100 kHz 300 kHz
1 GHz ~ 10 GHz 1 MHz 3 MHz
Supplementary information:
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Test Equipment

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Test Equipment Used
Description Manufacturer Model Identifier Cal. Date Cal. Due
Signal Generator Aeroflex IFR3413 341006/212 2006-05-12 2007-05-12
Spectrum Analyzer Agilent E4440A MY44022474 2006-11-06 2007-11-06
Fixed Attenuator H.P 8498A 3318A10568
Table 6 Antennaterminal Conducted spurious emission results
Up Link mode
Tuned . o o
- Loss offset Spurious emission Limit :
Carrier Band Fr?h(jll;'ezr;cy (dB) measured (dBm) (dBm) Margin (dB)
806 32.8 -36.62 -13 23.62
iDEN 18 MHz 815 32.8 -36.59 -13 23.59
824 32.8 -36.38 -13 23.38
817 32.8 -36.38 -13 23.38
iDEN 7 MHz 820.5 32.8 -36.38 -13 23.38
824 32.8 -36.53 -13 23.53
896 32.8 -36.66 -13 23.66
iDEN 5 MHz 898.5 32.8 -36.54 -13 23.54
901 32.8 -36.37 -13 23.37
1851.25 32.8 -36.69 -13 23.69
CDMA 1887.5 32.8 -36.20 -13 23.20
1913.75 32.8 -36.41 -13 23.41
Supplementary information:
-. Carrier signal was modulated with iDEN 16-QAM / CDMA. Power measurement : Peak power measured
-. For each tuned carrier frequency, the maximum spurious emissions detected were recorded.

Up Link Two carrier Intermodulation

Tuned . o o
. Loss offset Spurious emission Limit .
Carrier Band Fr?l\(jlllj_iezr;cy (dB) measured (dBm) (dBm) Margin (dB)
. Low edge 32.8 -39.95 -13 26.95
IDEN 18 MHZ 4 1 edge 32.8 51.08 13 38.08
. Low edge 32.8 -42.09 -13 29.09
IDEN 7 MHz - I 1 edge 32.8 5411 13 4111
. Low edge 32.8 -37.90 -13 24.90
DENSMHz 1 edge 32.8 248 59 13 35.59
Low edge 32.8 -38.48 -13 25.48
CDMA High edge 32.8 -42.31 -13 29.31
Supplementary information:
-. Carrier signal was modulated with iDEN 16-QAM/CDMA, Power measurement : Peak power measured
-. For each tuned carrier frequency, the maximum spurious emission detected was recorded.
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Date of Issue : July 25, 2007

Carrier Band Fr-le-utr]:gc Loss offset Spurious emission Limit Margin (dB)
(|\(}le) y (dB) measured (dBm) (dBm) 9
851 32.8 -36.48 -13 -12.33
iDEN 18 MHz 860 32.8 -36.79 -13 -13.49
869 32.8 -36.86 -13 -10.34
862 32.8 -36.59 -13 -11.50
iDEN 7 MHz 865.5 32.8 -36.60 -13 -13.23
869 32.8 -36.59 -13 -10.20
935 32.8 -36.76 -13 -14.52
iDEN 5 MHz 937.5 32.8 -36.91 -13 -13.28
940 32.8 -36.48 -13 -14.29
1931.25 32.8 -36.48 -13 44 11
CDMA 1967.5 32.8 -36.60 -13 42.70
1993.75 32.8 -36.35 -13 32.34
Supplementary information:
-. Carrier signal was modulated with iDEN 16-QAM/CDMA, Power measurement : Peak power measured
-. For each tuned carrier frequency, the maximum spurious emission detected was recorded.

Down Link Two carrier Intermodulation

. LR Loss offset Spurious emission Limit :
Carrier Band Frc(al\cjll:iezr;cy (dB) measured (dBm) (dBm) Margin (dB)
iDEN 18 MHz h;"rv] iﬂggi gg:g :j?:gg 12 :12:8(1)
L e I S a—
TR e 1 e A1

CDMA l'jlf;"': iﬁ%i 23;2 jg:gg

Supplementary information:
-. Carrier signal was modulated with iDEN 16-QAM/CDMA, Power measurement : Peak power measured
-. For each tuned carrier frequency, the maximum spurious emission detected was recorded.
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Figure 7 Conducted Spurious Emission plots at Antenna terminal

Mode : Up link
Carrier band : iDEN 18 MHz - B
Low Channel Frequency : 806 MHz

F Agilent 17:44:36 Jun 14, 2007 L [ warker |
Mkr1 476.2 MHz

Ref 41 dBm Atten 20 dB 39.99 dBm || >81ECt Marker
#Peak L 2 3 4
Log
10
dB/ Maormal
Offst
31
aB Delta

Marker

476.200000 MHz T Df_“ag’?)”
N racking me
#PAvg [-39.99 dBm Ref 4
M1 s2 Span Pair
$3 FC Span Center
oif}:
FTun Oiff
Swp
Start 30.0 MHz Stop 1.000 0 GHz M’fge
#Res BW 100 kHz #WBW 300 kHz Sweep 92.72 ms {601 pts)

5 Agilent L [ Marker |
Mkr1 7.700 GHz

Ref42.8 dBm #Atten 20 dB 36.624 dBm || =!eCt Marker

#Ave 1 2 3 4

#hvg

Log

10

dB/ MNarmal

Offst

32.8

aB Delta
Delta Fair

(Tracking Ref)

Pﬂwg Ref Q

5

W1 s2 Span Pair

53 FC Span Center

aff): o

FTun Off

Swp

Start 800 MHz Stop 10.000 GHz M?ge

#Res BW 1 MHz ZVBW 3 MHz Sweep 27.84 ms (601 pts)
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Mode : Up link
Carrier band : iDEN 18 MHz - M
Mid Channel Frequency : 815 MHz

- Agilent 17:43:33 Jun 14, 2007 L I Marker I
Mkr1 637.9 MHz

Ref 41 dBm Atten 20 dB 40.29 dBm || >EleCt Marker
#Peak 12 3 4
Log
10
dB/ Normal
Offst
3
dB Delta

 Marker

637.900000 MHz T Df_ltag’?)ir

rackKIn E

spavg [-40.29 dBm Rt 4
Mt s2 Span Pair
53 FC Span Center
aff):
FTun Off
Swp
Start 30.0 MHz Stop 1.000 0 GHz m?;e
#Res BW 100 kHz #WBW 300 kHz Sweep 92.72 ms (601 pts)

e Agilent L IMI
Mkr1 7.700 GHz

Ref 42.8 dBm £Atten 20 dB 36.595 dBm || >elect Marker

#Avi 12 3 4

#hvy

Log

10

dB/ Normal

Offst

328

B Delta
Delta Pair

(Tracking Ref)

PAvy Ref 4

5

w1 s2 Span Pair

53 FC Span Center

aff): .+ 3

FTun Off

Swp

Start 800 MHz Stop 10.000 GHz M’f;e

#Res BW 1 MHz #VBW 3 MHz Sweep 27.84 ms (601 pts)
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Date of Issue : July 25, 2007

Mode : Up link
Carrier band : iDEN 18 MHz - T
High Channel Frequency : 824 MHz
- Agilent 17:45:18 Jun 14, 2007 L I Marker I
Mkr1 628.2 MHz
Ref 41 dBm Atten 20 dB 40.29 dBm || >EleCt Marker
#Peak 12 3 4
Log
10
dB/ Maormal
Offst
3
dB Delta
 Marker
628.200000 MHz T DE_HERP?)W
rackKIn E
spavg[-40.29 dBm Rl b
Mt s2 Span Pair
53 FC Span Center
aff):
FTun Off
Swp
Start 30.0 MHz Stop 1.000 0 GHz m?;e
#Res BW 100 kHz #WBW 300 kHz Sweep 92.72 ms (601 pts)
s Agilent L [ Marker |
Mkr1 7.700 GHz
Ref 42.8 dBm #Atten 20 dB 36.383 dBm || —%lect Marker
Ehvg 12 3 4
Log
10
4B/ MNormal
Offst
32.8
dB Delta
Delta Pair
(Tracking Ref)
P:EW'Q Ref A
5
W1 52 Span Pair
$3 FC Span Center
aff): &
FTun Off
Swp
Start 800 MHz Stop 10.000 GHz H-.?;e
#Res BW 1 MHz #VBW 3 MHz Sweep 27.84 ms (601 pts)

UL Korea Ltd.

FCC Certification Test Report

SK Telesys iDEN Repeater SKSN-I30-CO




Project Number: 07CA29340
File Number : MC15627
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Mode : Up link
Carrier band : iDEN 7 MHz - B
Low Channel Frequency : 817 MHz

- Agilent 17:47:48 Jun 14, 2007 L [ wmarker |

Mkrl 471.4 MHz

Ref 41 dBm Atten 20 dB 42.07 dBm || =&IeCt Marker
ZPeak 1 2 3 4
Log
10
dB/ Marmal
Offst
31
dB Delta

 Marker

471.400000 MHz . Df_ltag’?)ir

rackin B

#Pavg [-42.07 dBm Ref : 4
M1 s2 Span Pair
53 FC Span Center
aff):
FTun @ Off
Swp
Start 30.0 MHz Stop 1.000 0 GHz H?;e
#Res BW 100 kHz #VBW 300 kHz Sweep 92.72 ms (601 pts)

wh o Agilent

L I Warker |

Ref 42.8 dBm

Mkrl 7.700 GHz
#Atten 20 dB 36.385 dBm || elect Marker

#Res BW 1 MHz

#hAvy 12 3 4

Log

10

dB/ Normal

Offst

328

B Delta
Delta Pair

(Tracking Ref)

PAVU Ref Q

5

w1 s2 Span Pair

53 FC Span Center

aff): 2.

FTun Off

Swp

Start 800 MHz Stop 10.000 GHz M’f;e

#VWBW 3 MHz Sweep 27.84 ms (601 pts)
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Mode : Up link
Carrier band : iDEN 7 MHz - M
Mid Channel Frequency : 820.5 MHz

e Agilent 17:48:33 Jun 14, 2007 L | Marker |
Mir1 479.4 MHz

Ref 41 dBm Atten 20 dB 40.15 dBm || Select Marker
#Peak ! 2 3 4
Log
10
B/ Mormal
Offst
31
dB Delta

- Marker

479.400000 MHz . Df_ltaplf?)ir
" FACKING e
#Pavg [-40.15 dBm Ref 4
M1 S2 Span Fair
S3 FC Span Center
off):
FTun ot
Swp
Start 30.0 MHz Stop 1.000 0 GHz 1“11'?56
#Res BW 100 kHz #VBW 300 kHz Sweep 92.72 ms (601 pts)

e Agilent L I Marker |

Mkr1 7.700 GHz

Ref 42.8 dBm £Atten 20 dB 36.388 dBm || ~@lect Marker
#Avi 12 3 4
#hAvy
Log
10
dB/ Normal
Offst
328
B Delta

Delta Pair

(Tracking Ref)

PAvy Ref 4
5
w1 s2 Span Pair
53 FC Span Center
aff): L
FTun Off
Swp
Start 800 MHz Stop 10.000 GHz M’f;e
#Res BW 1 MHz #VWBW 3 MHz Sweep 27.84 ms (601 pts)
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Mode : Up link
Carrier band : IDEN 7 MHz - T
High Channel Frequency : 824 MHz

e Agilent 17:48:10 Jun 14, 2007 L | Trace |
Mkr1 471.4 MHz

Ref 41 dBm Atten 20 dB 40.93 dBm Trace

#Peak 1 2 3

Log

10 Clear Wit

dB/ ear VWrite

Offst

31

dB Max Hold

; Min Hold

#PAvg

M1 s2 _

$3 FC Wiew

off): o

FTun Blank

Swp

Start 30.0 MHz Stop 1.000 0 GHz 1hrl?£e

#Res BW 100 kHz #VBW 300 kHz Sweep 92.72 ms (601 pts)

e Agilent L I Marker |

Mkr1 7.700 GHz

Ref 42.8 dBm £Atten 20 dB 36.531 dBm || Select Marker
#Avi 12 3 4
#hvy
Log
10
dB/ Normal
Offst
328
B Delta

Delta Pair

(Tracking Ref)

PAvy Ref 4
5
w1 s2 Span Pair
53 FC Span Center
off): L2
FTun Off
Swp
Start 800 MHz Stop 10.000 GHz M’f;e
#Res BW 1 MHz #VWBW 3 MHz Sweep 27.84 ms (601 pts)
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Mode : Up link
Carrier band : iDEN 5 MHz - B
Low Channel Frequency : 896 MHz

#Res BW 100 kHz

e Agilent 17:49:42 Jun 14, 2007 L | Trace |
Mkr1 460.0 MHz

Ref 41 dBm Atten 20 dB 41.60 dBm Trace

#Peak 1 2 3

Log

10 )

B/ Clear Write

Offst

31

dB Wlax Hold

. Wlin Hold

#PAvg

M1 S2 _

S3 FC View

off): )

FTun Blank

Swp

Start 30.0 MHz Stop 1.000 0 GHz 1“11'?56

#VBW 300 kHz Sweep 92.72 ms (601 pts)

e Agilent

L | Marker '

Mkr1 7.700 GHz
Select Warker

Ref 42.8 dBm #Atten 20 (B -36.666 dBm

#hvg 12 3 4

Log

10

dB/ MNormal

Offst

32.8

dB Delta
Delta Pair

[Tracking Ref)

P}’-"Ng Ref A

5

w1 s2 Span Pair

53 FC Span Center

aff): 0

FTun Off

Swp

Start 800 MHz Stop 10.000 GHz H’?;e

#Res BW 1 MHz #VWBW 3 MHz Sweep 27.84 ms (601 pts)
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Mode : Up link
Carrier band : iDEN 5 MHz - M
Mid Channel Frequency : 898.5 MHz

e Agilent 17:49:02 Jun 14, 2007 L | Marker |
Mkrl 460.0 MHz

Ref 41 dBm Atten 20 dB 4147 dBm || elect Marker
#Peak 1 2 3 4
Log
10
B/ Mormal
Offst
3
dB Delta

 Marker

460.000000 MHz a Df'tag’?)”
" FACKING e
#Pavg [-41.47 dBm Ref 4
M1 sz Span Pair
S3 FC Span Center
off): [
FTun ot
Swp
Start 30.0 MHz Stop 1.000 0 GHz 1“11'?56

#Res BW 100 kHz #VBW 300 kHz Sweep 92.72 ms (601 pts)

e Agilent RL [ Marker |
Mkr1 7.700 GHz
Ref 42.8 dBm #Atten 20 dB 36,543 dBm || SSlect Marker
v 1 2 3 4
#hvy
Log
10
B! Normal
Offst
32.8
dB Delta
Delta Pair
(Tracking Ref)
Phvg Ref A
5
W1 S2 Span Fair
53 FC Span Center
sl L
FTun Off
Swp
Start 800 MHz Stop 10.000 GHz 1“11'?58
#Res BW 1 MHz #VWBW 3 MHz Sweep 27.84 ms (601 pts)
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Mode : Up link
Carrier band : iDEN5 MHz - T
High Channel Frequency : 901 MHz

e Agilent 17:50:10 Jun 14, 2007 L [ Trace '
Mkr1 460.0 MHz

Ref41 dBm Atten 20 dB 41.09 dBm Trace

#Peak 1 2 3

Log

10 Clear Wit

B/ ear Write

Offst

31

dB Max Hold

; Min Hold

#PAvg

M1 S2 _

S3 FC Wiew

aff): 1%

FTun Blank

Swp

Start 30.0 MHz Stop 1.000 0 GHz m?;e

#Res BW 100 kHz #VBW 300 kHz Sweep 92.72 ms (601 pts)

e Agilent L IMI
Mkr1 7.700 GHz

Ref 42.8 dBm £Atten 20 dB 36.373 dBm || Select Marker

#Avi 12 3 4

#hvy

Log

10

dB/ Normal

Offst

328

B Delta
Delta Pair

(Tracking Ref)

PAvy Ref 4

5

w1 s2 Span Pair

53 FC Span Center

aff): 2

FTun Off

Swp

Start 800 MHz Stop 10.000 GHz M’f;e

#Res BW 1 MHz #VWBW 3 MHz Sweep 27.84 ms (601 pts)
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Mode : Up link
CDMA — B tuned : 1851.25 MHz

- Agilent L [ Peak Search_|

Mkr1 539.2 MHz

Ref 42.8 dBm ZAtten 20 dB 50824 dBm Mesxt Pealk
#hwvg
Log
10 .
dB/ ‘ Mext Pl Right
Offst
32.8
dB Mext Pk Left

‘ Min Search
PhAvg
5
W1 S2 ‘
$3 FC Pl-Pk Search
aff):
FTun Mkr ® CF
Swp o

Start 30.0 MHz Stop 1.000 0 GHz
#Res BW 100 kHz #WBW 300 kHz Sweep 293.2 ms (601 pts)

Wore
10f2

e Agilent L [ Peak Search_|

Mkrl 1.645 GHz

Ref 42.8 dBm ZAtten 20 dB 40707 dBm Mext Peak
#hvg
Log
10 .
dB/ ‘ Mext Flk Right
Offst
32.8
dB Mest Pk Left

‘ Min Search
PhAvg
5
W1 S2 ‘
S3 FC Pl-Pk Search
aff): 5
FTun Mkr ® CF
Swp

Wore
10f2

Start 1.000 GHz Stop 2.500 GHz
#Res BW 1 MHz #VWBW 3 MHz Sweep 4.56 ms (6501 pts)
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Mode : Up link
CDMA — B tuned : 1851.25 MHz

- Agilent L [ Peak Search_|

Mkr1 7.73 GHz
Ref 42.8 dBm #Anten 20 dB -36.696 dBm Mext Peals
#hwvg
Log
10 .
dB/ ‘ Next Pk Right
Offst
32.8
dB MNext Pk Left

‘ Min Search

PhAvg
5
W1 S2
53 FC ‘ Pk-Pk Search
offy:  — =t S R
FTun hller © CF
Swp

Wore
10f2

Start 2.50 GHz Stop 13.00 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 31.76 ms (601 pts)
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Mode : Up link
CDMA — M tuned : 1887.5 MHz

@ Agilent L IPeak Search_|

Mkr1 539.2 MHz

Ref 42.8 dBm #hAtten 20 (B 50.952 dBm MNext Peak
#hvg
Log
10 .
dB/ ‘ Mext Pk Right
Offst
32.8
dB ‘ Nesd Pl Left

‘ hin Search
PAvg
5
W1 s2
$3 FC ‘ Flk-Pk Search
off):
FTun Mkr © CF
Swp o

Wore
1 of 2

Start 30.0 MHz Stop 1.000 0 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 293.2 ms (601 pts)

I
e Agilent L IPeak Search_|

Mkr1 1.645 GHz

Ref 42.8 dBm #hAtten 20 (B 41.382 dBm MNext Peak
#hvg
Log
10 .
dB/ ‘ MNext Pk Right
Offst
32.8
dB ‘ Mead Pl Left

‘ Min Search
PhAvy
5
W1 s2
s3 FC ‘ Pk-Fk Search
aff):
FTun o ‘ Mkr © CFl
Swp
Start 1.000 GHz Stop 2.500 GHz ‘ 1“21?58
#Res BW 1 MHz #VBW 3 MHz Sweep 4.56 ms {6501 pts)
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Mode : Up link

CDMA — M tuned : 1887.5 MHz

o Agilent L I Feak Search I

Mkr1 7.73 GHz
Ref 42.8 dBm #Atten 20 (B -36.201 dBm MNext Peak
#hvy
Log
10 .
B/ ‘ Mext Pl Right
Offst
32.8
iB ‘ MNext Pl Left

‘ Min Search

PAvg
5
W1 S2
S3 EC ‘ Fk-Pk Search
aff): — S P
FTun Mkr © CF
Swp

Start 2.50 GHz
#Res BW 1 MHz

Stop 13.00 GHz

#VBW 3 MHz Sweep 31.76 ms (601 pts)

Wore
1 of 2
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Mode : Up link
. CDMA —T tuned : 1913.75 MHz
e Agilent L | Peak Search

Mkr1 536.0 MHz

Ref 42.8 dBm ZAtten 20 dB 50752 dBm Mext Peak
#hvg
Log
" Next Pk Righ
dB/ ext lght
Offst
32.8
dB MNext Pk Left

‘ Min Search
PhAvg
5
W1 §2
§3 FC Plk-Pk Search
off):
FTun Mk & CF
Swp 7

| |

Start 30.0 MHz Stop 1.000 0 GHz M?;e
#Res BW 100 kHz #VBW 300 kHz Sweep 293.2 ms (601 pts)

|
- Agilent L |Peak Search_|

Mkr1 1.645 GHz
Ref 42.8 dBm #Atten 20 (B 40.985 dBm Mext Peak
#Avg
Log
10 )
dB/ ‘ Mext Pl Right
Offst
328
dB ‘ Mext Pl Left

‘ Wlin Search

PAvg

5

W1 S2

$3 FC Plk-Pk Search
aff): Py

FTun Mk & CF
Swp

Wore
10f2

Start 1.000 GHz Stop 2.500 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 4.56 ms (601 pts)
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Mode : Up link
CDMA —T tuned : 1913.75 MHz

@ Agilent L IPeak Search_|

Mkr1 7.73 GHz

Ref 42.8 dBm #Atten 20 dB -36.410 dBm MNext Pealk
#hvg
Log
10 .
dB/ ‘ Mext Pk Right
Offst
328
dB ‘ MNext Pk Left

‘ Min Search
PhAvyg
3
W1 s2 ‘
$3 FC FPk-Pk Search
off): I - A .
FTun Mk & CF
Swp
Start 2.50 GHz Stop 13.00 GHz ‘ M?;e
#Res BW 1 MHz #VBW 3 MHz Sweep 31.76 ms (601 pts)
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Mode : Up link — Two Carrier Intermodulation

Carrier band : iDEN 18 MHz — Low end band edge

Channel Frequency : 806/ 807 MHz

i Agilent L | Marker |
Mkr1 807.000 MHz
Ref30.8 dBm #Atten 10 dB 22.070 dBm || Select Marker
#Avg | T 1 2 3 4
Log
10
dB/ Marmal
Offst
328
dB Delta
Delta Pair
(Tracking Ref)
PAvg | |"_ T i Ref I
Center 805.000 MHz Span 5 MHz )
. . Span Pair
#Res BW 100 kHz #VBW 300 kHz Sweep 1.52 ms (601 pts) <
pan Center
Ml arker Trace Type X iz Amplitude
1 O] Fraq 807.000 MHz 22.07 dBm
2 1 Fraq 805,000 MHz 2187 dBm
2 O] Freq 205.000 WMHz .20.95 4Bm Off
hare
1of2

Carrier band : iDEN 18 MHz — High end band edge

Channel Frequency : 823/ 824 MHz

4 Agllent L Marker
Mkr2 824.000 MHz
Ref30.8 dBm #Atten 10 dB 22.224 dBm || =lect Marker
#hvg (L & ! 2 J 4
Log
10
dB/ Mormal
Offst
32.8
dB Delta
Delta Fair
(Tracking Ref)
PAVH | — i I P — R ef é
Center 825.000 MHz Span 5 MHz )
. . Span Pair
#Res BW 100 kHz #VBW 300 kHz Sweep 1.52 ms (601 pts)
Span Center
M arker Trace Type X Podis Amplitude
1 ] Freq 223,000 MHz 21.14 dBm
2 ] Freq 224,000 MHz 22,22 dBm
3 ) Freq 825,000 MHz -51.02 dBm Off
Mare
10f2
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Mode : Up link — Two Carrier Intermodulation
Carrier band : iDEN 7 MHz — Low end band edge

Channel Frequency : 817/ 818 MHz

- Agilent L | Marker '
Mkr1 818.000 MHz
Ref 30.8 dBm #Atten 10 dB 21,591 dpm _ |[ Se1eCt Marker
#hvg Py Y 1 2 3 4
Log
10
dB/ Mormal
Offst
32.8
dB Delta
Delta Pair
(Tracking Refl
PAVH L. . —ti S— T i Ref é
Center 816.000 MHz Span 5 MHz )
N . Span Pair
#Res BW 100 kHz #VBW 300 kHz Sweep 1.52 ms (601 pts) 2
pan Center
tatker Trace Tywpe X Puis Amplitude
1 1) Freq 812.000 MHz 2150 dBm
2 1) Freq 517.000 MHz 22.13 dBm
3 19 Freq 546.000 MHz -42.09 dBm Off

[Copyright 2000-2002 Agient Technologies ]

e Agilent

Carrier band : iDEN 7 MHz — High end band edge

Channel Frequency : 823/ 824 MHz

L | Warker |

Ref 30.8 dBm

#Atten 10 dB

Wkr2 824.000 MHz

22.098 dBm || Select Marker

T2 3 1

#hvg J) Py
Log
10
dB/ Marmal
Offst
32.8
dB Delta
- & Delta Pair
! (Tracking Ref)
S e o e s e AN
Center 825.000 MHz Span 5 MHz )
N ; Span Pair
#Res BW 100 kHz #WBW 300 kHz Sweep 1.52 ms {601 pts)
Span Center
hater Trace Twpe KR Amplitude
1 ) Fraq 823.000 MHz 21.00 dBm
2 (1) Freq 824.000 MHz 2210 dBm
3 (1) Fraq 826.000 MHz -54.11 dBm

UL Korea Ltd.

FCC Certification Test Report
SK Telesys iDEN Repeater SKSN-I30-CO

96 of 125



Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Up link — Two Carrier Intermodulation
Carrier band : iDEN 5 MHz — Low end band edge
Channel Frequency : 896/ 897 MHz

- Agilent L |FreqlChannel '
Mkr1 897.000 MHz Conter F
o enter Freq
Ref 30.8 dBm #Atten 10 B 21.848 dBm
£hvy T T §95.000000 MHz
Log -
10 Start Freq
B/ 592.500000 MHz
Offst
328
dB Stop Freg
597500000 MHz
CF Step
! 500.000000 kHz
PAvyg _"'["_' R R I 7 | Auto ET
Center 895.000 MHz Span 5 MHz Freq Offset
#Res BW 100 kHz #VBW 300 kHz Sweep 1.52 ms (601 pts) 0.00000000 Hz
tatker Trace Tywpe X Puis Amplitude
1 1 Freq £07.000 MHz 2185 dBm
2 1 Freq £05.000 MHz 2273 dBm ;
3 13 Freq £95.000 MHz -37.80 dBm OnSIQnal Tl’aCé(fr

Carrier band : iDEN 5 MHz — High end band edge
Channel Frequency : 900/ 901 MHz

e Agilent L [ Marker |
Mkr2 901.000 MHz
Ref 30.8 dBm #Atten 10 dB 21,344 dBm _ |[ SeleCt Marker
#Avg py I T2 3 4
Log i
10
dB/ MNarmal
Offst
328
dB Delta
Delta Pair
racking Re
PAvg ' | i R e
Center 902000 MHz Span 5 MHz )
N . Span Pair
#Res BW 100 kHz #VBW 300 kHz Sweep 1.52 ms {601 pts) s
pan Center
haker Trace Type X s Amplitude
1 1) Freq 000,000 MHz 22.46 dBm
2 1) Freq 001.000 MHz 2134 dBm

2 1

Freq 80z.000 MHz

-45.58 dBm

Off
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Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Up link — Two Carrier Intermodulation

Carrier band : CDMA — Low Channel band edge

- Agilent L | Peak Search_|
Mkr1 1.852 50 GHz

Ref30.8 dBm #Atten 10 B 19.646 dBm MNext Peak

#Avyg o o

Log

10 MNext Pk Right

B/ © =

Offst

32.8

dB Mext Pl Left
Min Search

e T

Center 1.848 75 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 10 MHz
Sweep 3.04 ms {601 pts)

Marker Trace
1 1
2 1
2 n

Type X Podis

Freq 1.852 50 GHz
Freg 1.850 63 GHz
Freq 1.842 75 GHz

Amplitude
1965 dBm
1999 dBm

-38.42 dBm

‘ Fk-Fk Search

‘ Wlkr © CF
Wlore
1of2

Mode : Up link — Two Carrier Intermodulation

Carrier band : CDMA — High Channel band edge

- Agilent L [PeakSearch |
Mkr2z 1.914 38 GHz

Ref 30.8 dBm #ZAtten 10 (B 18.215 dBm MNext Peals
#hvg
Log 2
" MNext Pk Righ
dB/ &xt Pk Right
Offst
32.8
dB Next Pk Left

Wlin Search
PAvyg | | |_._.___ _____ _

[

Center 1.916 25 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 10 MHz
Sweep 3.04 ms (601 pts)

hdaker Trace
1 1
2 n
2 4]

Tywpe X Puis

Frag 1.912 50 GHz
Freq 1.914 38 GHz
Freq 181G 25 Hz

Amplitude
19.02 dBm
12.21 dBm

-42.31 dBm

‘ Fk-Plk Search
‘ Wkr © CF

Mlore
1of2
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Project Number: 07CA29340

File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Up link — Out of band Rejection
Carrier band : iDEN 18 MHz

- Agilent 21:11:34 Jun 14, 2007 L | harker
A bdkr2 5.00 MHz

Ref 31 dBm #Atten 10 dB 8466 e || Select Marker
#iuy T2 3 4
Log Lo T 1. o
10
dB/ Maormal
Offst
31
dB Delta

L Marker A

5.000000 MHz . Dfltag’?)ir
. racking Re
#pavg|-84.66 dB Ref i
M1 sz Span Pair
$3 FC Span Center
oif}:
FTun Off
Swp

| ol

Center 815.00 MHz Span 50 MHz M?;e
#Res BW 30 kHz VBW 30 kHz Sweep 211.5 ms {601 pts)

Mode : Up link — Out of band Rejection
Carrier band : iDEN 7 MHz

e Agilent 20:56:55 Jun 14, 2007 L | Marker '
A& Mkr2 5.00 MHz

Ref 31 dBm #Atten 10 dB Bap1dp [ Select Marker
fhve 1 2 3 4
Log L TP T
10
B! Mormal
Offst
3
dB Delta

Delta Pair
) (Tracking Ref)
#PAvg Ref &
M1 S2 Span Fair
S3 FC Span Center
off):
FTun Off
Swp = P

<

Center 82050 MHz Span 50 MHz 1[\/'13?59
#Res BW 30 kHz VBW 30 kHz Sweep 211.8 ms {601 pts)
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Up link — Out of band Rejection
Carrier band : iDEN 5 MHz

- Agilent 10:30:09 Jun 15, 2007 L I harker I
A& MEr2 500 MHz

Ref 31 dBm gAtten 10 dB 810608 || Select Marker
1 2 3 4

#hwg

Log @

10

dB/ MNormal

Offst

3

dB Delta

Delta Pair

. (Tracking Ref)

#PAvg Ref A

M1 s2 Span Pair

53 FC Span Center

aff):

FTun o Off

Swp

Center 898.50 MHz Span 50 MHz M’f;e

#Res BW 100 kHz VBW 100 kHz Sweep 19.08 ms (601 pts)
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Up link — Out of band Rejection
Carrier band : CDMA

4 Agilent 11:42:52 Jun 15, 2007 L [ Marker |
Mkr1 1.8312 GHz

Ref21.7 dBm #Atten 10 dB £6.50 dBm || Se1ECt Marker
“Ava 12 3 4
Log
10
B/ Mormal
Offst
3T
dB Delta

Marker

1.831200000 GHz el
. racking me
#Pavg |-66.50 dBm Ref A
W1 S2 Span Fair
53 FC Span Center
off):
FTun off
Swp
Center 1.851 2 GHz Span 200 MHz 1[\/'13?59
#Res BW 30 kHz #WBW 3 kHz Sweep 5.517 s (601 pts)

e Agilent 11:41:41 Jun 15, 2007 L | Warker '
Mkr3 1.937 5 GHz

Ref21.7 dBm #Atten 10 dB 66.44 dBm || SolECt Marker
#hwy 1 2 3 4
Log
10
dB/ MNarmal
Offst
M7
dB Delta

- Marker

1.937500000 GHz T Df_ltag”gir
" racking me
#Pavg |-66.44 dBm Ref A
W1 s2 Span Pair
53 FC Span Center
off):
FTun o Off
Swp
Center 1.913 8 GHz Span 200 MHz M?;e
#Res BW 30 kHz #WBW 3 kHz Sweep 5.517 s (601 pts)
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Down link
Carrier band : iDEN 18 MHz - B
Low Channel Frequency : 851 MHz

- Agilent L BiViAvg
Mkr1 623.3 MHz Res BV
Ref42.8 dBm #Atten 20 dB 51.588 dBm 100.000000 kHz
#hvg Auto Man|
Log -
10 Yideo BYY
dB/ 300.000000 kHz
Offst Auto Man|
32.8
4B VBWIRBW
1.00000 |
Average
g
PAvyg On ff
5 on o]
W1 S2 AvgVEW Type
S3 FC P (RME)Y
Auto Man|
oif}:
FTun
Swp
O
SpaniREW|
Start 30.0 MHz Stop 1.000 0 GHz 106
#Res BW 100 kHz #WBW 300 kHz Sweep 293.2 ms {601 pts) Auto Ilan|

W Agilent T |Ereg/Channel
Mkr1 7.777 GHz Contor F
u enter Freq
2‘.;::12.3 dBm #Atten 20 dB -36.486 dBm £ 40000000 GHa
FAVY
Log
10 Start Freq
dB/ B00.000000 MHz
Offst
328
JB Stop Freg
10.0000000 GHz
CF Step
920.000000 MHz
SPAVQ Auto Ilan|
W1 s2 Freq Offset
S3 FC 0.00000000 Hz
oif}: £, .
ETun Signal Track
Swp On Off
Start 300 MHz Stop 10.000 GHz ‘
#Res BW 1 MHz #VBW 3 MHz Sweep 27.84 ms (601 pts)
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Down link
Carrier band : iDEN 18 MHz - M
Mid Channel Frequency : 860 MHz

o Agilent L [FregiChannel |
Mkr1 764.0 MHz Conter F
s enter Freq
E:L:I?.B dBm #Atten 20 dB 51,377 dBm £15 Q00000 MHe
FAVY
Log
10 Start Freq
B/ 300000000 rHz
Offst
32.8
dB Stop Freg
1.00000000 GHz
CF Step
970000000 rHz
ﬁpﬂ\"ﬂ Auto Ilan|
W1 s2 Freq Offset
53 FC (0.00000000 Hz
iy Signal Track
FTun 1gnal trac
Swp On of
o

Start 30.0 MHz
#Res BW 100 kHz

Stop 1.000 0 GHz ‘
Sweep 293.2 ms {601 pts)

ZVBW 300 kHz

% Agllent L [ Marker |
Mkr1 7.761 GHz

Ref42.8 dBm #Atten 20 dB 36799 dBm || =!eCt Marker

#hvg 12 3 4

Log

10

dB/ MNaormal

Offst

32.8

dB Delta
Delta Pair

(Tracking Ref)

PAVQ Ref Q

5

W1 S2 Span Pair

53 FC Span Center

aff): -3

FTun Off

Swp

Start 800 MHz Stop 10.000 GHz M?;e

#Res BW 1 MHz #VBW 3 MHz Sweep 27.84 ms (601 pts)
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Project Number: 07CA29340 Test Report No: 07CA29340-FCC
File Number : MC15627 Date of Issue : July 25, 2007

Mode : Down link
Carrier band : iDEN 18 MHz - T
High Channel Frequency : 869 MHz

e Agilent L | BW!:"—'\\-@ I

Mkr1 623.3 MHz Res B
Ref 42.8 dBm #Atten 20 dB 51411 dBm 100.000000 kHz
#hvg Auta Itan
Log -
10 Yideo BYY
dB/ 300.000000 kHz
Offst Auto hdan|
3%_3 ‘ YBWIRBW
1.00000
Average
PARwg On f?
5
Wi §2 AvgNVEW Type
S3 FC Pt (RMZ) >
Auta Ilan|
oif}:
FTun ‘
Swp
&
Span/REWY
Start 30.0 MHz Stop 1.000 0 GHz 106
#Res BW 100 kHz ZVBW 300 kHz Sweep 293.2 ms (601 pts) Auto Ilan|

e Agilent R T m

Mkr1 7.623 GHz

Ref 42.8 dBm #Atten 20 dB 36.866 dBm || Select Marker

#hwvg 1 2 3 4

#hAvg

Log

10

dB/ Normal

Offst

328

dB Delta
Delta Pair

(Tracking Refl

Pﬂ\-’g Ref A

5

W1 S2 Span Pair

S3 FC Span Center

aff): S

FTun Oiff

Swp

Start 800 MHz Stop 10.000 GHz M’f;e

#Res BW 1 MHz #VBW 3 MHz Sweep 27.84 ms (601 pts)
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Down link
Carrier band : iDEN 7 MHz - B
Low Channel Frequency : 862 MHz

- Agilent R T BiViAvg
Mkr1 623.3 MHz Res BV
Ref 42.8 dBm #Atten 20 dB 51.102 dBm 100.000000 kHz
#hvg Auto Man|
Log -
10 Yideo BYY
dB/ 300.000000 kHz
Offst Auto Man|
32.8
B VBWIREW
1.00000 |
Average
g
PAvyg On ff
5 Un o]
W1 S2 AvgVEW Type
53 FC Pt (RME)
Auto Man|
oif}:
FTun
Swp
&
SpaniREW|
Start 30.0 MHz Stop 1.000 0 GHz 106
#Res BW 100 kHz #VBW 300 kHz Sweep 293.2 ms (601 pts) Auto Iar|

% Agllent L [ Marker |
Mkr1 7.761 GHz

Ref42.8 dBm #Atten 20 dB 36,592 dBm || =!eCt Marker

#hvg 12 3 4

Log

10

dB/ MNaormal

Offst

32.8

dB Delta
Delta Pair

(Tracking Ref)

PAVQ Ref Q

5

W1 S2 Span Pair

53 FC Span Center

aff): S

FTun Off

Swp

Start 800 MHz Stop 10.000 GHz M?;e

#Res BW 1 MHz #VBW 3 MHz Sweep 27.84 ms (601 pts)
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Project Number: 07CA29340 Test Report No: 07CA29340-FCC
File Number : MC15627 Date of Issue : July 25, 2007

Mode : Down link
Carrier band : iDEN 7 MHz - M
Mid Channel Frequency : 865.5 MHz

% Agilent L |Fre§!(:hannel I

Mkr1 764.0 MHz Center F
Y enter Freq
Ref 42.8 dB #Atten 20 (B 51.248 (B
Dy kel [ 515.000000 Mz
#hvg
Log
10 Start Freq
B/ 30.0000000 kMHz
Offst
32.8
dB Stop Freg
1.00000000 GHz
CF Step
570000000 MHz
5P‘E“"-‘J Auto dan|
W1 S2 Freq Offset
$3 FC 0.00000000 Hz
aff): .
ETun Signal Track
Swp On off
<&
Start 30.0 MHz Stop 1.000 0 GHz ‘
#Res BW 100 kHz ZVBW 300 kHz Sweep 293.2 ms (601 pts)

| |
e Agilent L m

Mkr1 7.761 GHz

Ref 42.8 dBm #Atten 20 dB 36.604 dBm || Select Marker
#hwvg 1 2 3 4
#hAvg
Log
10
dB/ MNarmal
Offst
32.8
dB Delta

Delta Fair

(Tracking Refl

Pﬂ\-’g Ref A
5
w1 s2 Span Pair
S3 FC Span Center
oif}: e
FTun Oiff
Swp
Start 800 MHz Stop 10.000 GHz M’f;e
#Res BW 1 MHz #VBW 3 MHz Sweep 27.84 ms (601 pts)
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Down link
Carrier band : iDEN7 MHz - T
High Channel Frequency : 869 MHz

e Agilent R T B Ay
Mki1 623.3 MHz Res B
Ref 42.8 dBm #Atten 20 dB -51.200 dBm 100.000000 kHz
#hwy Auto Man|
Log -
10 Video BYW
dB/ 300.000000 kHz
Offst Auto [GET
32.8
B VEVWREW
1.00000
Average
5
PAvy On i
i On 8]
W1 S2 AvgNVEW Type
$3 FC Puer (RME)Y
Auto hdan
oif}:
FTun
Swp
<
| | Span/RBW
106

Start 30.0 MHz
#Res BW 100 kHz

Stop 1.000 0 GHz

ZVBW 300 kHz Sweep 293.2 ms (601 pts)

Auto Iar|

% Agllent L [ Marker |
Mkr1 7.761 GHz

Ref42.8 dBm #Atten 20 dB 36.59 dBm || =5!eCt Marker

#hvg 12 3 4

Log

10

dB/ MNaormal

Offst

32.8

dB Delta
Delta Pair

(Tracking Ref)

PAVQ Ref Q

5

W1 S2 Span Pair

53 FC Span Center

aff): I

FTun Off

Swp

Start 800 MHz Stop 10.000 GHz M?;e

#Res BW 1 MHz #VBW 3 MHz Sweep 27.84 ms (601 pts)
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link
Carrier band : iDEN 5 MHz - B

Low Channel Frequency : 935 MHz

4 Agilent 17.08:06 Jun 14, 2007 L [ Marker |
Mkr1 723.6 MHz

Ref 41 dBm Atten 20 dB 39.32 dBm || S€1ECt Marker
#Peak L 2 3 4
Log
10
B/ Normal
Offst
31
dB Delta

L Marker

723.600000 MHz Tt

racKin B

#PAvg|-39.32 dBm Ref ’ 4
M sz Span Fair
53 FC| Span Center
aif): &
FTun Off
Swp
Start 30.0 MHz Stop 1.000 0 GHz Nj?;e
#Res BW 100 kHz #VBW 300 kHz Sweep 92.72 ms (601 pts)

% Agilent L | Marker |
Mkr1 7.63% GHz

Ref42.8 dBm £Atten 20 dB 36.760 dBm || >®!eCt Marker

#hwvg 1 2 3 4

#hAvg

Log

10

dB/ Mormal

Offst

32.8

dB Delta
Delta Fair

(Tracking Ref)

Pﬁu\-"g Ref A

5

W1 S2 Span Fair

$3 FC Span Center

aff): I+ T

FTun Off

Swp

Start 800 MHz Stop 10.000 GHz H?;e

#Res BW 1 MHz ZVBW 3 MHz Sweep 27.84 ms (601 pts)
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Project Number: 07CA29340 Test Report No: 07CA29340-FCC
File Number : MC15627 Date of Issue : July 25, 2007

Mode : Down link
Carrier band : iDEN 5 MHz - M
Mid Channel Frequency : 937.5 MHz

- Agilent 17:08:25 Jun 14, 2007 L [ Peak Search |

Mkr1 721.9 MHz

Ref 41 dBm Atten 20 B -39.67 dBm MNext Peak
#Peak
Log
10 Mext Pk Righ
dB/ o1 ot
Offst
3
dB Mext Pk Left

Marker

721.900000 MHz i Search
#PAvg |-39.67 dBm
M1 s2
S3 FC ‘ Pk-Pk Search
aiff): '
FTun Mkr © CE
Swp
Start 30.0 MHz Stop 1.000 0 GHz ‘ 1[‘\/1?58
#Res BW 100 kHz #WBW 300 kHz Sweep 92.72 ms {601 pts)

% Agllent L [ Marker |
Mkr1 7.63% GHz

Ref42.8 dBm #Atten 20 dB 36.919 dBm || S5/eCt Marker

#Avg 1 2 3 4

Log

10

dB/ MNaormal

Offst

32.8

dB Delta
Delta Pair

(Tracking Ref)

PAvg Ref &

5

W1 s2 Span Pair

53 FC Span Center

n{ﬂ: d ]

FTun Off

Swp

Start 800 MHz Stop 10.000 GHz M?;e

#Res BW 1 MHz #VBW 3 MHz Sweep 27.84 ms (601 pts)
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link
Carrier band : iIDEN5MHz - T

High Channel Frequency : 940 MHz

- Agilent 17:09:32 Jun 14, 2007 L | Warkier -
Mkr1 743.0 MHz
Ref 41 dBm Atten 20 dB 40.00 dBm || S&1ECt Marker
#Peak ! : 3 1
Log
10
JB/ Maormal
Offst
k)|
dB Delta
Delta Pair
u (Tracking Refl
#PAvg Ref A
M sz Span Pair
S3 FC Span Center
oif}:
FTun Off
Swp
Start 30.0 MHz Stop 1.000 0 GHz 1[‘\/1?58
#Res BW 100 kHz #WBW 300 kHz Sweep 92.72 ms {601 pts)
% Agilent R T | PeakSearch
Mkr1 7.715 GHz

Ref 42.8 dBm #Atten 20 (B -36.480 dBm MNext Feals
#hwy
Log
10 Next Pk Right
dB/ © 'g
Offst
32.8
dB Mext Pl Left

‘ Win Search
PARwg
5
W1 S2
S3 FC Pl-Fk Search
D{ﬂ: _g .
FTun Mir © CF
Swp
Start 800 MHz Stop 10.000 GHz ‘ N;?;e
#Res BW 1 MHz ZVBW 3 MHz Sweep 27.84 ms (601 pts)
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Project Number: 07CA29340 Test Report No: 07CA29340-FCC
File Number : MC15627 Date of Issue : July 25, 2007

Mode : Down link — Two Carrier Intermodulation
Carrier band : iDEN 18 MHz — Low channel band edge
Channel Frequency : 850/ 851 MHz

i Agilent R T Amplitude
Mkr2 852.000 MHz
Ref30.8 dBm £Atten 10 dB 21.523 dBm Ref Level
#hvy T T 30.80 dBm
Log -
10 Aftenuation
' 10.00 dB
dB/
Offst Auto Man|
32.8 )
dB Scale/Div
10.00 dB
Scale Type
PAvg | s i Log Lin
|
Center 850.000 MHz Span 3 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.52 ms (501 pts) Presel Center
tater Trace Type X Ais Amplitude
1 1) Freq £51.000 MHz 2158 dBm
2 1 Freq 852.000 MHz 21.52 dBm F’resel AdJUSt
3 13 Freq £50.000 MHz -40.24 dBm 00000000 4z

Carrier band : iDEN 18 MHz — High channel band edge
Channel Frequency : 868/ 869 MHz

i Agilent L [ Marker |
Mkr2 869.000 MHz
Ref 30.8 dBm #Atten 10 dB 20,539 dpm || Select Marker
#hvy & T2 3 4
Log
10
dB/ MNormal
Offst
32.8
dB Delta
Delta Fair
(Tracking Ref)
Center §70.000 MHz Span 5 MHz .
Ny y Span Pair
#Res BW 100 kHz #VBW 300 kHz Sweep 1.52 ms {601 pts) =
pan Center
tater Trace Type X iz Amplitude
1 1) Freq 262,000 MHz 2167 dBm
2 1) Freq 360,000 MHz 2054 dBm
3 0} Freq 270,000 MHz -41.02 dBm Off

[Copyrignt 20002002 Aglent Technaloges ]
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Down link — Two Carrier Intermodulation
Carrier band : iDEN 7 MHz — Low channel band edge
Channel Frequency : 862/ 863 MHz

i Agilent

L

| Warker '

Ref 30.8 dBm

#Atten 10 B

Mkr1 863.000 MHz
21.150 dBm

Select Marler

“Avg I T 12 3 4
Log
10
dB/ MNarmal
Offst
328
dB Delta
_____ Delta Pair
(Tracking Refl
PAVQ | i i Ref é
Center 861000 MHz Span 5 MHz )
N . Span Pair
#Res BW 100 kHz #VBW 300 kHz Sweep 1.52 ms {601 pts) s
pan Center
haker Trace Type X s Amplitude
1 1 Freq £62.000 MHz 21.15 dBm
2 1 Freq £62.000 MHz 2181 dBm
3 1 Freq 561.000 MHz -38.28 dBm Off

[Copyrignt 20002002 Agilent Techrologies ]

Carrier band : iDEN 7 MHz — High channel band edge
Channel Frequency : 868/ 869 MHz

W Agilent

R T

Warker

Ref 30.8 dBm

#Atten 10 dB

Mkr2 869.000 MHz
20.535 dBm

1

Select Marker

2 3 4

#hwy $
Log &
10
dB/ Mormal
Offst
328
dB Delta
______ b Delta Pair
(Tracking Refl
PAvyg | A T Ref A
Center 870.000 MHz Span 5 MHz )
N . Span Pair
#Res BW 100 kHz #VBW 300 kHz Sweep 1.52 ms {601 pts) s
pan Center
tatker Trace Tywpe X Puis Amplitude
1 1 Freq 862.000 MHz 2160 dBm
2 1 Freq £60.000 MHz 2053 dBm
3 1 Freq 570.000 MHz -40 63 dBm Off

[Copyrignt 20002002 Agilent Techrologies ]
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Project Number: 07CA29340 Test Report No: 07CA29340-FCC

File Number : MC15627 Date of Issue : July 25, 2007

Mode : Down link — Two Carrier Intermodulation
Carrier band : iDEN 5 MHz — Low channel band edge
Channel Frequency : 935/ 936 MHz

e Agilent L [Freg/Channel |

Mkr1 936.000 MHz

. Center Freq
Ref 30.8 dBm #Atten 10 (B 22.745 dBm
#hvy Py 3 934.000000 MHz
Log - 1
10 Start Freqg
dB/ 931.500000 MHz
Offst
32.8
dB Stop Freq
936500000 MHz
CF Step
500.000000 kHz
PAVU TN LT LIPS | T7 IO . W i AUTD M
Center 934.000 MHz Span 5 MHz F Offset
#Res BW 100 kHz #VBW 300 kHz Sweep 152 ms 601 ptsy | [0 =0 e
tater Trace Type X iz Amplitude )
1 1 Freq 936.000 MHz 2275 dBm
2 (&)} Freq 935.000 MHz 2274 dBm H
3 1 Freq 934.000 MHz -41.72 dBm On8|gna| Tracgf_r

Carrier band : iDEN 5 MHz — High channel band edge
Channel Frequency : 939/ 940 MHz

Agilent L | MWarker |
Mkr2 940.000 MHz
Ref30.8 dBm #Atten 10 dB 21.880 dBm || Select Marker
#hvy Py \ 1 2 3 4
Log i
10
dB/
Offst
32.8
dB Delta
_ Delta Fair
(Tracking Ref)
PAvg e i Ref A
Center 941.000 MHz Span 5 MHz o Pai
#Res BW 100 kHz #VBW 300 kHz Sweep 152 ms 601 ptsp _ fl. pan mair
pan Center
tater Trace Type X iz Amplitude
1 ) Fraq 020,000 MHz 22.02 dBm
z o)) Freq 940,000 MHz 2188 dBm
3 I Freq 941,000 MHz -37.69 dBm Off
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Mode : Down link — Two Carrier Intermodulation
Carrier band : CDMA — Low channel band edge

% Agilent L Peak Search
Mkr1 1.932 50 GHz
Ref42.8 dBm Atten 20 B 19.249 Bm Mext FPealk
#hwy
Log
10 < T .
dB/ Next Pk Right
Offst
32.8
dB MNext Pk Left
i Min Search
PRvqg |
| | |
Center 1.928 75 GHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.04 ms (601 pts) Plk-Plk Search
tatker Trace Twpe F P Amplitude
1 <) Fraq 1,032 50 GHz 18.25 dBm
2 1) Freq 1.930 B3 GHz 19.25 dBm
3 1) Freq 1828 75 GHz -39.09 dBm Mk ® CF
MWore
Tof2

Mode : Down link — Two Carrier Intermodulation
Carrier band : CDMA — High channel band edge

- Agilent L Peak Search
MkiZz 1.994 38 GHz
Ref42.8 dBm Atten 20 (B 18.792 dBm Mext Fealk
#hwy
Log
10 <F £+3 i
dB/ Mext Pl Right
Offst
328
dB Mext Pk Left
Win Search
PAvyg } }
| ! pesie-ind !
Center 1.996 25 GHz Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.04 ms {601 pts) Pk-Pk Search
hadeer Trace Type X Podis Amplitude
1 1) Freq 1992 50 GHz 19.02 dBm
2 1) Freq 199438 GHz 18.79 dBm
3 ] Freq 1006 25 GHz -42 25 dBm tkr © CF
MWore
1of2
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Project Number: 07CA29340
File Number : MC15627

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Mode : Down link — Out of band Rejection
Carrier band : iDEN 18 MHz

4 Agilent 10:34:18 Jun 15, 2007 L | Marker |
4 Mkr2 500 MHz

Ref31 dBm #Atten 10 dB -80.70 dB 189|92Ct MaBrkerd
#hay | | | - - -
Log 2 £
10
JB/ Mormal
Offst
31
dB Delta

LMarker A

5.000000 MHz Delta Pair

rackin B

#Pavg [-80.70 dB Ref(T gren A
M1 sz Span Pair
53 FC| Span Center
aify:
FTun & Off
Swp
Center 860.00 MHz Span 50 MHz M?Ee
#Res BW 100 kHz VBW 100 kHz Sweep 19.08 ms {601 pts)

Mode : Down link — Out of band Rejection
Carrier band : iDEN 7 MHz

e Agilent 10:36:22 Jun 15, 2007 L |FreqlChannel |
A Mkr2 500 MHz Cortor F
s E enter Freq
2;:31 dBm #Atten 10 dB 79,49 dB B8 EO000 MHe
]
Log 2 ¢
10 Start Freqg
dB/ Ext Ref |l| 840500000 MHz
Offst
31
dB Stop Freg
890 500000 MHz
CF Step
. 100000000 MHz
#PAvg Auto [ET
M1 s2 Freq Offset
53 FC 0.00000000 Hz
ol Signal Track
FTun o 1gnal frac
Swp On Off

Center 865.50 MHz
#Res BW 100 kHz

Span 50 MHz

#VBW 100 kHz  #Sweep 19.08 ms (601 pts)

—
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Mode : Down link — Out of band Rejection
Carrier band : iDEN 5 MHz

- Agilent 10:38:04 Jun 15, 2007 L | harker
A bdkr2 5.00 MHz
Ref 31 dBm #Atten 10 dB B16508 || SelectMarker
T2 3 4

iy o |
Log <
10
dB/ MNormal
Offst
k3
dB Delta

L Marker A

5.000000 MHz . Df_lta;’?)ir
. racking Re
#Pavg[-81.58 dB Ref 4
M1 sz Span Pair
$3 FC Span Center
oif}:
FTun Off
Swp
Center 937.50 MHz Span 50 MHz M?;e
#Res BW 100 kHz VBW 100 kHz Sweep 19.08 ms {601 pts)
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Carrier band : CDMA

Mode : Downlink — Our of band Filter Rejection

@ Agilent 11:36:26 Jun 15, 2007 L [ Marker '
Mkrl 1.8912 GHz
Ref21.7 dBm #Atten 10 dB 56.36 qBm || S€1ect Marker
#hAvg 1 2 3 4
Log
10
dB/ Mormal
Offst
3.7
aB Delta
- Marker
1.891200000 GHz T Dfltag"gir
. racking Re
#PAvg |-66.36 dBm Ref 4
W1 S2 Span Fair
53 FC Span Center
off): <r
FTun Oiff
Swp
Center 1.9312 GHz Span 200 MHz M?Ee
#Res BW 30 kHz #WBW 3 kHz Sweep 5.517 s (601 pts)
- Agilenf 11:39:30 Jun 15, 2007 E T harker
Mki3 2.017 5 GHz
Ref21.7 dBm #Atten 10 dB 6628 dBm || SeleCt Marker
#Avg 1 2 3 4
Log
10
dB/ MNarmal
Offst
31.7
dB Delta
LM arker
2.017500000 GHz T Dﬁltag”gir
racKin B
spave|-66.28 dBm Rty
W1 S2 Span Pair
S3 FC Span Center
oif}:
FTun Off
Swp
Center 1.993 8 GHz Span 200 MHz M?;e
#Res BW 30 kHz #WBW 3 kHz Sweep 5.517 s (601 pts)
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Date of Issue : July 25, 2007

3.7 Test Conditions and Results — Radiated Spurious Emission

Test Description | Measurements were made in a 10-meter open field test site that complies to CISPR
16/ANSI C63.4. Preliminary (peak) measurements were performed at semi-anechoic
chamber with an antenna to EUT separation distance of 3 meter. The EUT was rotated
360° about its azimuth with the receive antenna located at various heights in both horizontal
and vertical polarities. Final measurements (quasi-peak or average as noted) were then
performed by rotating the EUT 360° and adjusting the receive antenna height from 1 to 4-
meters in accordance with procedure of substitution method specified in TIA/EIA-603-A-
2003. All frequencies were investigated in both horizontal and vertical antenna polarity,
where applicable. The maximum EIRP of the emission was up to 10™ harmonics.

Basic Standard

TIA/EIA/603-A-2003

Radiated Spurious Emission LIMITS

§ 90.210 & § 90.669 Emission limit :

§ 24.238 Emission limitations for Broadband PCS equipment
(a) Out of band emissions. The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

On any frequency in an MTA licensee’s spectrum block that is adjacent to a non-MTA frequency,
the power of any emission shall be attenuated below the transmitter power(P) by at lease 43+ 10log+o(P)
dB or 80 dB, whichever is the lesser attenuation.

Parameters required prior to the test |Laboratory Ambient Temperature 10to 40 °C
Relative Humidity 10 to 90 %

Parameters recorded during the test |Laboratory Ambient Temperature 27 °C
Relative Humidity 47 %

Frequency range

Measurement Point

Fully configured sample scanned 1GHz - 10GHz (3 meter measurement distance)
over the following frequency range
Limits — EIRP
Limit (dBm EIRP)
Frequency (MHz)
Peak Average
Harmonics up to 10" -13 NA

Supplementary information:
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Conducted spurious emission Spectrum Analyzer Settings

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Frequency Range (MHz)

Resolution Bandwidth

Resolution Bandwidth

1 GHz ~ 10 GHz

1 MHz

3 MHz

Supplementary information: Peak measurement

Radiated Emissions EUT Configuration Settings

Power Interface Mode #
(See Section 2.4)

EUT Configurations Mode #
(See Section 2.9)

EUT Operation Mode #
(See Section 2.6)

3,4

3,4

Supplementary information:

The EUT operating on modes specified in Section 2.7 have been investigated and final measurement was
made at the worst case condition.

Radiated Emissions Test Equipment

Description Manufacturer Model Identifier Cal. Date Cal. Due

Bilog Antenna | Schwarzbwck VULB9160 9160-3122 2006-12-29 2007-12-29
Test Receiver Rohde & Schwarz [ESVN30 832854/010 2005-06-22 2006-06-22
Signal Aeroflex IFR3413 341006/012 2006-09-26 2007-09-26
Generator

Horn Antenna Schwarzbeck BBHA 9120D 234 2007-02-08 2008-02-08
Test Receiver Rohde & Schwarz |ESPI 100063 2006-11-09 2007-11-09
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Figure 8 Test setup for Spurious Radiated Emissions
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Table 7 Spurious Radiated Emissions Data Points

Test Report No: 07CA29340-FCC

Date of Issue : July 25, 2007

Test Meter lari . h Antenna | Gain/Loss | Transducer | - .
Frequency | Reading D,Stk?”gr Pova;\':lty gnmut Height Factor Factor d:f‘(; d"ém\';/l Mzrgm
(MHz) | (dBuv) | PKQP) | (V/H) | (Degrees) | = o (dB) (dB/m) LD | IR || (el

Supplementary information:
No emissions were detected within 20dB below the permitted limit.
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3.8 Test Conditions and Results — Frequency Stability

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

analyzer.

Test For Temperature Frequency Stability, measurements were made with the product placed in an
Description | environmental chamber and the temperature varied from —30 T to +50C at the normal supply
voltage. The frequency drift of the fundamental frequency was measured with a spectrum

For Power Supply Frequency Stability, measurements were made in a laboratory environment
and the supply voltage varied from 85% to 115%. The ambient temperature was 20C.

Basic Standard

47 CFR § 2.1055, § 90.213, § 24.135, 24.235

Frequency Stability Limits

§90.213
+/- 1 ppm of the Operating Frequency Tuned

§ 24.135 Frequency stability

authorized frequency block.

(a) The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

The frequency stability of the transmitter shall be maintained within =1 ppm of the center frequency over a
temperature variation of -30C to +50C at normal supply voltage, and over a variation in the primary supply
voltage of 85 percent to 115 percent of the rated supply voltage at a temperature of 20C.

Freguency Stability Configuration Settings

Power Interface Mode #
(See Section 2.4)

EUT Configurations Mode #
(See Section 2.9)

EUT Operation Mode #
(See 2.6)

1,2,3

3,4

3.4

Supplementary information:
-. No modulation,

-. Reference temperature : 20°C

-. Before the testing, the signal generator and spectrum analyzer were synchronized by using the
external sync. Frequency measurement was made by spectrum analyzer

Frequency Stability Test Equipment

UL Korea Ltd.

SK Telesys iDEN Repeater SKSN-I30-CO

Description Manufacturer Model Identifier
Temperature chamber NeingYoul NY-THR 13200
Temperature Recorder Yokogawa SR-1006 -
Signal Generator Aeroflex IFR3413 341006/212
Spectrum Analyzer Agilent E4440A MY44022474
Fixed Attenuator H.P 8498A 3318A10568
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Table 8 Frequency Stability Test results
Table 8-1. Freguency Stability with variation of Ambient Temperature — iDEN Uplink

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Carrier Band  Temperature  Assigned Frequency Measured Frequency Drift Limit
() (Hz) (Hz) (ppm) (ppm)
50 815,000,000.000 815,000,000.000 0.000000 1.0
40 815,000,000.000 814,999,999.993 -0.000009 1.0
30 815,000,000.000 814,999,999.997 -0.000004 1.0
iDEN 18 MHz 20 Reference
Mid channel 10 815,000,000.000 814,999,999.996 -0.000005 1.0
tuned 0 815,000,000.000 815,000,000.000 0.000000 1.0
-10 815,000,000.000 815,000,000.002 0.000002 1.0
-20 815,000,000.000 814,999,999.999 -0.000001 1.0
-30 815,000,000.000 814,999,999.998 -0.000002 1.0
50 820,500,000.000 820,499,999.999 -0.000001 1.0
40 820,500,000.000 820,500,000.000 0.000000 1.0
30 820,500,000.000 820,500,000.004 0.000005 1.0
iDEN 7 MHz 20 Reference
Mid channel 10 820,500,000.000 820,500,000.004 0.000005 1.0
tuned 0 820,500,000.000 820,500,000.003 0.000004 1.0
-10 820,500,000.000 820,500,000.007 0.000009 1.0
-20 820,500,000.000 820,499,999.997 -0.000004 1.0
-30 820,500,000.000 820,500,000.003 0.000004 1.0
50 898,500,000.000 898,499,999.995 -0.000006 1.0
40 898,500,000.000 898,500,000.003 0.000003 1.0
30 898,500,000.000 898,500,000.004 0.000004 1.0
iDEN 5 MHz 20 Reference
Mid channel 10 898,500,000.000 898,499,999.998 -0.000002 1.0
tuned 0 898,500,000.000 898,500,000.002 0.000002 1.0
-10 898,500,000.000 898,499,999.997 -0.000003 1.0
-20 898,500,000.000 898,500,000.002 0.000002 1.0
-30 898,500,000.000 898,500,000.003 0.000003 1.0
Table 8-2. Frequency Stability with variation of Input voltage - iDEN Uplink
Carier Band Input voltage  Assigned Frequency Measured Frequency Drift Limit
V) (Hz) (Hz) (Ppm) (ppm)
iDEN 18 MHz 102 Vac 815,000,000.000 814,999,999.995 -0.000006 1.0
Mid channel 138 Vac 815,000,000.000 814,999,999.996 -0.000005 1.0
iDEN 7 MHz 102 Vac 820,500,000.000 820,499,999.999 -0.000001 1.0
Mid channel 138 Vac 820,500,000.000 820,499,999.999 -0.000001 1.0
iDEN 5 MHz 102 Vac 898,500,000.000 898,499,999.998 -0.000002 1.0
Mid channel 138 Vac 898,500,000.000 898,499,999.996 -0.000004 1.0
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Table 8-3. Frequency Stability with variation of Ambient Temperature - iDEN Downlink

Carrier Band

iDEN 18 MHz
Mid channel
tuned

iDEN 7 MHz
Mid channel
tuned

iDEN 5 MHz
Mid channel
tuned

Table 8-4. Frequency Stability with variation of Input voltage - iDEN Downlink

Carrier Band

iDEN 18 MHz
Mid channel

iDEN 7 MHz
Mid channel

iDEN 5 MHz
Mid channel

()
50
40
30
20
10

(V)
102 Vac
138 Vac
102 Vac
138 Vac
102 Vac
138 Vac

(Hz)
860,000,000.000
860,000,000.000
860,000,000.000

Reference
860,000,000.000
860,000,000.000
860,000,000.000
860,000,000.000
860,000,000.000
865,500,000.000
865,500,000.000
865,500,000.000

Reference
865,500,000.000
865,500,000.000
865,500,000.000
865,500,000.000
865,500,000.000
937,500,000.000
937,500,000.000
937,500,000.000

Reference
937,500,000.000
937,500,000.000
937,500,000.000
937,500,000.000
937,500,000.000

(Hz)
860,000,000.000
860,000,000.000
865,500,000.000
865,500,000.000
937,500,000.000
937,500,000.000

Temperature Assigned Frequency Measured Frequency

(Hz)
859,999,999.996
859,999,999.999
860,000,000.003

859,999,999.999
859,999,999.999
859,999,999.999
860,000,000.001
859,999,999.997
865,499,999.998
865,500,000.000
865,500,000.003

865,499,999.998
865,499,999.999
865,500,000.001
865,499,999.998
865,500,000.000
937,500,000.004
937,499,999.996
937,499,999.996

937,500,000.005
937,500,000.003
937,500,000.002
937,500,000.003
937,500,000.004

Input voltage Assigned Frequency Measured Frequency

(Hz)
860,000,000.002
859,999,999.998
865,499,999.994
865,500,000.000
937,500,000.001
937,500,000.002

Drift
(ppm)
-0.000005
-0.000001
0.000003

-0.000001
-0.000001
-0.000001
0.000001

-0.000003
-0.000002
0.000000
0.000003

-0.000002
-0.000001
0.000001

-0.000002
0.000000
0.000004
-0.000004
-0.000004

0.000005
0.000003
0.000002
0.000003
0.000004

Drift
(ppm)
0.000002
-0.000002
-0.000007
0.000000
0.000001
0.000002

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Limit
(ppm)
1.0
1.0
1.0

1.0
1.0
1.0
1.0
1.0
1.0
1.0
1.0

1.0
1.0
1.0
1.0
1.0
1.0
1.0
1.0

1.0
1.0
1.0
1.0
1.0

Limit
(Ppm)
1.0
1.0
1.0
1.0
1.0
1.0
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Table 8-5. Frequency Stability with variation of Ambient Temperature - CDMA

Test Report No: 07CA29340-FCC
Date of Issue : July 25, 2007

Carrier Band Temperature Assigned Frequency Measured Frequency Drift Limit
(C) (Hz) (Hz) (Ppm) (ppm)
50 1,887,500,000.000  1,887,499,999.991 -0.000005 1.0
40 1,887,500,000.000  1,887,499,999.995 -0.000003 1.0
30 1,887,500,000.000  1,887,499,999.995 -0.000003 1.0
. 20 Reference
Mid Ch‘éﬁ':;'f wuned 10 1,887,500,000.000  1,887,500,000.009 0.000005 1.0
0 1,887,500,000.000  1,887,500,000.009 0.000005 1.0
-10 1,887,500,000.000  1,887,499,999.999 -0.000001 1.0
-20 1,887,500,000.000  1,887,500,000.003 0.000002 1.0
-30 1,887,500,000.000  1,887,499,999.995 -0.000003 1.0
50 1,967,500,000.000  1,967,500,000.001 0.000001 1.0
40 1,967,500,000.000  1,967,499,999.995 -0.000003 1.0
30 1,967,500,000.000  1,967,499,999.998 -0.000001 1.0
. 20 Reference
Mid C[:f;"r‘:ggrl"t‘uned 10 1,967,500,000.000  1,967,499,999.998  -0.000001 1.0
0 1,967,500,000.000  1,967,499,999.995 -0.000003 1.0
-10 1,967,500,000.000  1,967,499,999.989 -0.000006 1.0
-20 1,967,500,000.000  1,967,499,999.998 -0.000001 1.0
-30 1,967,500,000.000  1,967,500,000.002 0.000001 1.0
Table 8-6. Frequency Stability with variation of Input voltage - CDMA
Carrier Band Input voltage Assigned Frequency Measured Frequency Drift Limit
V) (Hz) (Hz) (ppm) (ppm)
Uplink 102 Vac  1,887,500,000.000  1,887,500,000.001 0.000001 1.0
Mid channel 138 Vac  1,887,500,000.000  1,887,500,000.005 0.000003 1.0
Downlink 102 Vac  1,967,500,000.000  1,967,499,999.995 -0.000003 1.0
Mid channel 138 Vac  1,967,500,000.000  1,967,500,000.006 0.000003 1.0
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